Report No.:E2/2016/A0074
Page: 1 of 331

ELECTROMAGNETIC EMISSIONS COMPLIANCE REPORT

INTENTIONAL RADIATOR CERTIFICATION TO
FCC PART 15 SUBPART E AND INDUSTRY CANADA RSS 247

Product Name:

Brand Name:
Model No.:

Model Difference:
FCC ID:

IC:

Report No.:
Issue Date:
FCC Rule Part:
IC Rule Part

Prepared for:

Prepared by:

REQUIREMENT
OF

Tablet Computer

FUJITSU
R727

N/A
EJE-WB0102

337J-WB0102
E2/2016/A0074

Mar. 15, 2017

§15.407

RSS-247 issue 2 Feb. 2017

FUJITSU LIMITED
4-1-1, Kamikodanaka, Nakahara-ku,

Kawasaki-shi, Kanagawa, 211-8588, Japan

SGS Taiwan Ltd.

Electronics & Communication Laboratory

No.2, Keji 1st Rd., Guishan District,
Taoyuan City, Taiwan 333

e, e, W Testing Lubo ratory
0513

| Note: This report shall not be reproduced except in
SR KTA_-I.:_} full, without the written approval of SGS Taiwan Ltd.

' This document may be altered or revised by SGS
Taiwan Ltd. personnel only, and shall be noted in the
revision section of the document.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o
his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-

tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.

Attention is drawn to the limitation of liability, indemnification and

jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

SHRBRARIEGF 2P |1(886-2) 2299-3279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group



| Report No.:E2/2016/A0074
| Page: 2 of 331

VERIFICATION OF COMPLIANCE

4-1-1, Kamikodanaka, Nakahara-ku,
Kawasaki-shi, Kanagawa, 211-8588, Japan

Product Name: Tablet Computer

Brand Name: FUJITSU

Model No.: R727

Model Difference: N/A

FCCID: EJE WB0102

IC: 337J-WB0102

File Number: E2/2016/A0074

Date of test: Nov. 01, 2016 ~ Nov. 14, 2016

Date of EUT Received: Nov. 01, 2016

We hereby certify that:

The above equipment was tested by SGS Taiwan Ltd. Electronics & Communication Laboratory
The test data, data evaluation, test procedures, and equipment configurations shown in
this report were made in accordance with the procedures given in ANSI C63.10: 2013
and the energy emitted by the sample EUT tested as described in this report is in com-
pliance with conducted and radiated emission limits.

The test results of this report relate only to the tested sample identified in this report.

il -
Test By: &(‘7 LI-/( Date: Mar. 15, 2017

Jerry Lu / Sr. Engineer

i 1
WA

Prepared By: VA Trony =0 T  Date: Mar. 15, 2017

Tiffany Kao / Clerk

Approved By: \j‘{m C& ovw(j Date: Mar. 15, 2017

Jim Chang / Asst. Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group



Report No.:E2/2016/A0074
Page: 3 of 331

Revision History

Report Number Revision Description Issue Date

E2/2016/A0074 Rev.00 Initial creation of document Nov. 17, 2016

E2/2016/A0074 Rev.01 Add EUT components table Fed. 09, 2017
E2/2016/A0074 Rev.02 RSS-247 updated to issue 2 Mar. 09, 2017

E2/2016/A0074 Rev.03 Updated battery information Mar. 15, 2017

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-

pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group



Report No.:E2/2016/A0074
Page: 4 of 331

Table of Contents

1. GENERAL INFORMATION........ooiiiiiicccssicirnnsnnmssssssss s s s s s s smmssssssssss s s s s nnmmnssssssssssnnnnnnnnnnsns 6
L P B o oo [F o g B T=T T ] o) o] 1P UPPPR R SOPP 6
1.2 Product Feature of Equipment Under TeSt........ccuuiiiiiiiiiieeieeeee e 9
1.3  Test Methodology of Applied Standards.............oceeiiriiiiiii e 10
LR S =T =T | 1 R 10
1.5 SPECIAI ACCESSOMIES ....citieeeee e e e e ettt e e e e e e e et e e e e e e e e s e e e e eeaaeeeasassasereaaaeeeeeansnnrees 10
1.6 Equipment ModifiCatioNS ... .cccco e 10
2. SYSTEM TEST CONFIGURATION ......cooiiiiicccicissrnnsnmmssssssss s s s s s snmmsssssssss s s s s snnmmssssssnes 11
P2 I L U I @] o1 To U= L1 (o] o R 11
2.2 EUT EXEICISE wuuuuuiiuiiiiiiiiiiiieiii e nes 11
P2 T 1Y~ o (0 TT=T o 1] 11
2.4 Measurement Results Explanation EXampPle .............eeuuuuimmmiiiiiiiiiiiees 12
2.5 Configuration of Tested SYSIEM ........coiiiiiiiiie e 13
3. SUMMARY OF TEST RESULT ........oioiiiiieeccsissrrrnnsscssssssss s s s s s s snmmss s s s s s s s nmmmmnssssnnes 14
4. DESCRIPTION OF TEST MODES.........ccciiriirinenmssssssssss s s sssssssssssssss s s s ssnmsssssssnes 15
4.1  Operated in U-NITE Bands........ccuueiiiiiiiiiie i e s e e snaeee e 15
4.2 The Worst Test Modes and Channel DetailS............coooiiiiiiiiiee e 17
5. MEASUREMENT UNCERTAINTY. .....cciiiiiiiiicccsissssssssssmsssssssss s s s s snmssssssssssssssssnnnsnssssnns 20
6. CONDUCTED EMISSION TEST .......ccoiiiiiimmccisinssrnssncmssssssss s s s s sssmmssssssssssssssnnmmsssssssses 21
6.1.  Standard APPIICADIE .........eeiieeie e e e 21
6.2. Measurement EQUIPMENT USEA .........oeiiiiiiiiiieee e 21
LS O =L U 8 7= (o R PP PRR 21
B.4.  TESE SET-UP oo e e e e e e e e e e e e e e e e e e b e e e e e e e e e annnnraraaaaaan 22
6.5.  MeasuremMeENt PrOCEAUIE ........uuuueieeiiiiiiiei s 22
6.6. MeasuremMeNnt RESUIL.........uuuuueiieii s 22
7. DUTY CYCLE TEST SIGNAL.........ecciiiiiiicceessss s s s s ssnmsssssssss s s s s s snmmssssssssss s s s snnnmnsssssnnns 25
8. 26dB & 6dB EMISSION BANDWIDTH MEASUREMENT ........cccomimmmecciccersrrencessnnanas 28
8.1  Standard APPIICADIE .........eoeiieeeiee e aas 28
8.2  MeasuremMeENt PrOCEAUIE ........uuueeieiiiiiiiii s 28
8.3  Measurement EQUIPMENT USEA .........oiiiiiiiiiiiieeee e 29
S =Y B0 11 U o R SPRORP 29
8.5  MeasuremMeNnt RESUIL.........uuuuueeiiiiii s 30

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group



Report No.:E2/2016/A0074
Page: 5 of 331

9. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT ........cccoommmmmmmmrrnnnnnnnnnns 126
9.1 Standard APPIICADIE ... .. 126
9.2 MeasUremMENt PrOCEAUIE .......uuueiiei e e e e a e e e e e e e e e e e e e eens 127
9.3  Measurement EQUIPMENT USEA .........oiiiiiiiiiiieeeee e 128
S =Ty B 1T el U o PRSPPI 128
9.5 MeasuremMeENt RESUIL.........u e e e s s e e e e e e e e e e e e e e e e eeas 129
10. PEAK POWER SPECTRAL DENSITY ... iiiiiecsssss s s sssmssssssss s s s s s s snmmsssssssssnsnnns 136
10.1  Standard APPLICADIE .......oeeeeeee e 136
O 2|V [ TS0 =T 0 g T=T oL oo =T [ | = 137
10.3 Measurement EQUIDMENT USEA ......cooiiiiiiiiiiiie e 138
L0 R 1= AR 1=y U o RO 138
10.5 MeasuremeEnt RESUIL..... ..o e e e e e e e e e eeas 139
11. UNDESIRABLE RADIATED EMISSION MEASUREMENT .......ccccociiinnnnnnnnnnnnnnnnnnnes 166
111 Standard APPLICADIE ........o.eeeeieeee e e 166
11.2  Measurement EQUIDMENT USEd ......oooiieiiiiiiiiie e 168
L IR T =T AR = LU PSRRI 169
L I AV 1= TS0 =T 0 g T=T oL oo =T [ | = 170
11.5  Field Strength CalCulation ............eeii i 170
11.6  Test Results of Radiated Spurious Emissions form 9 KHzto 30 MHz ............cccceeiineeen. 171
11.7  MeasuremMeEnt RESUIL..... ..o e e e eaeeeeas 171
12. TRANSMISSION IN THE ABSENCE OF DATA.......ssssssssssssssssssssssssssssnes 324
12,1 Standard APPLICADIE ... e e e e 324
12,2 RESUI ... 324
13. FREQUENCY STABILITY ....eiiiiiiieessssesnnsssmssssssss s s s s s s snsmss s sss s s s s s s nmmmmssssssssnsnnns 325
13.1  Standard APPLICADIE ... e e e e e e 325
R T2 |V (Y- TS0 =T 0 g T=T oLl oo =T [ | = 325
13,3 TESE SET-UP ..ttt e e e e e e e st e e e e e e e e s saananeeaaaeeeennnnnes 325
13.4 Measurement EQUIDMENT USEA ......cooiiiiiiiiiiiie e 325
13.5 MeasuremMeEnt RESUIL..... .o e e e e e e e e e eeas 326
14. ANTENNA REQUIREMENT ..ot s ssnsnssmssssssss s s s s s snmmsss s ss s s e s s nnmmmnsssssssssnnnnns 331
14.1  Standard APPLICADIE ... a e e e e e 331
14.2 Antenna Connected CONSIIUCHION ..........uiiiiiiiii i e 331

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group



Report No.:E2/2016/A0074
Page: 6 of 331

1. GENERAL INFORMATION
1.1 Product Description

General:

Product Name: Tablet Computer
Brand Name: FUJITSU
Model No.: R727

Model Difference: N/A

BT / WLAN Module: Model No.: 8265D2W, Supplier: Intel Mobile Communications
France S.A.S

NFC Module: Model No.: RC-S650/IA, Supplier: Sony Corporation
Product SW/HW version: 10.0.14393 Build 14393 / AX1

Radio SW/HW version: N/A / N/A

Test SW Version: N/A

RF power setting in TEST SW: | N/A

7.6Vdc from Rechargeable Li-ion Battery or 19V by AC/DC
Power Adapter

Power Supply: Battery: | Model No.: FPB0328; Supplier: Getac
Adapter: | Model No.: ADP-65MD A, Supplier: Delta
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WLAN 5GHz:

Wi-Fi Frequency Range | Channels | Rated Power (Avg.) / (EIRP) %%ﬂ%gg%;
~ 13.47 dBm (Avg.) /
015075250 4 21.63 dBm (EIRP)
13.36 dBm /
025075350 4 25.35 dBm (EIRP)
fa OFDM
5470~5725 12 13.43 dBm/
13.96 dBm (EIRP)
5725-5850 5 13.48 dBm
HT20 / VHT20 HT: 16.41 dBm (Avg.) /
5150~5250 4 19.30 dBm (EIRP)
(Worst Case)
HT20 / VHT20 HT: 16.44 dBm /
4 20.13 dBm (EIRP)
5250~5350
11n/ (Worst Case)
ac_20M HT20 / VHT20 HT: 16.47 dBm/ OFDM
5470~5725 12 20.01 dBm (EIRP)
(Worst Case)
VHT20 1 HT:15.02 dBm /
5720~5720 20.05 dBm (EIRP)
HT20 / VHT20 _
5725-5850 5 HT: 16.44 dBm (Worst Case)
HT40 / VHT40 HT: 16.49 dBm (Avg.) /
5150~5250 2 19.38 dBm (EIRP)
(Worst Case)
HT40 / VHT40 HT: 16.46 dBm /
2 20.15 dBm (EIRP)
5250~5350
11n 7 (Worst Case)
ac_40M HT40 / VHT40 HT: 16.47 dBm/ OFDM
5470~5725 6 20.01 dBm (EIRP)
(Worst Case)
VHT40 1 HT: 15.63dBm /
5710~5710 19.17 dBm (EIRP)
HT40 / VHT40 _
5725-5850 2 HT: 16.48 dBm (Worst Case)
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VHT80 1 16.48 dBm (Avg.) /
5150~5250 19.37 dBm (EIRP)
VHT80 1 12.96 dBm /
11ac 8OM 5250~5350 16.65 dBm (EIRP) OFDM
B VHT80 3 16.47 dBm /
5470~5725 18.02 dBm (EIRP)
VHT80
57955850 1 16.44dBm
PIFA Antenna
Main:
Partl No.: WA-P-LB-03-059, Supplier: INPAQ
5GHz Gain: -0.12dBi (5150MHz-5250MHz)
5GHz Gain: 0.68dBi (5250MHz-5350MHz)
5GHz Gain: 0.53dBi (5470MHz-5725MHz)
Antenna Designation 5GHz Gain: 2.02dBi (5725MHz-5850MHz)

Aux:

Part No.: WA-P-LB-02-301, Supplier: INPAQ
5GHz Gain: -0.97dBi (5150MHz-5250MHz)
5GHz Gain: -0.63dBi (5250MHz-5350MHz)
5GHz Gain: -0.99dBi (5470MHz-5725MHz)
5GHz Gain: -0.16dBi (5725MHz-5850MHz)
64QAM, 16QAM, QPSK, BPSK for OFDM
256QAM for OFDM in 802.11ac only

802.11 a: 6/9/12/18/24/36/48/54 Mbps
802.11 n_20MHz: 6.5 — 144.4Mbps
802.11 n_40MHz: 13.5 — 300Mbps
802.11 ac_20MHz: 6.5 —144.4Mbps
802.11 ac_40MHz: 13.5 —300Mbps
802.11 ac_80MHz: 29.3 — 650Mbps

Modulation type

Transition Rate:
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*Descriptions of EUT Components
Part Name Description Supplier Supplier P/N
Kaby Lake H-0 2c BGA 2.8GHz
CPU Intel FJ8067702739628
15W (17 VPRO), i7-7600U ne
Memory LPDRAM ﬁpzf\)/[/)fg\'; 866 8GB, | samsung KAEBE304EB-EGCF
LCD Panel 12.5"FHD 400cd/m2 Samsung LTN125HL04-702
Touch Panel Touch Panel TPK TBD54
SSD 512GB, M.2, SATAIll, FDE Samsung MZNTN512HDJH-00007
CCD Front Camera, 2M Pixels Liteon 5SF206T2
CCD Rear Camera, 5M Pixels Chicony CJAF52120004900LH
Keyboard unit for FPCA (US) Inventec 29-2AZ01F311
Active Pen Active Pen Waltop ACS-03
Docking Station Docking Station Unit Fujitsu FPCPR336

1.2 Product Feature of Equipment Under Test
The equipment under Test (Hereafter Called: EUT) is supporting, Wi-Fi 802.11abgn & ac with
Bluetooth features, and below is details of information.

Product Feature
Product Name: Tablet Computer
Brand Name: FUJITSU
Model No.: R727
Model Difference: N/A
FCC ID: EJE WB0102
IC: 337J-WB0102
Wi-Fi Specification 802.11a/b/g/n/ac
Bluetooth Version V4.2 dual mode

Note: The above EUT information was declared by manufacturer. Please refer to the specifications
or user’s manual for more detailed description.
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1.3 Test Methodology of Applied Standards
FCC Part 15, Subpart E §15.407
FCC KDB 789033 D02 General UNII Test Procedures New Rules
FCC KDB 662911 D01 Multiple Transmitter Output
FCC KDB 644545 D03 Guidance for IEEE 802.11ac vO1
RSS-247 issue 2 Feb. 2017
RSS-Gen issue4 Nov. 2014
ANSI C63.10:2013
Note:

All test items have been performed and record as per the above standards.

1.4 Test Facility

SGS Taiwan Ltd. Electronics & Communication Laboratory No.2, Keji 1st Rd.,
Guishan District, Taoyuan City, Taiwan 333 (TAF code 0513)

FCC Registration Numbers are: 735305
Canada Registration Number: 4620A-5.

1.5 Special Accessories

There are no special accessories used while test was conducted.

1.6 Equipment Modifications

There was no modification incorporated into the EUT.
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2. SYSTEM TEST CONFIGURATION
2.1 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to
meet the Commissions requirement and operating in a manner which intends to
maximize its emission characteristics in a continuous normal application.

2.2 EUT Exercise

An engineering test mode (software/firmware) that applicant provided was utilized to
manipulate the EUT into transmit, selection of the test channel, and modulation
scheme.

2.3 Test Procedure
2.3.1 Conducted Emissions

The EUT is a placed on as turn table which is 0.8 m above ground plane. Conducted
emissions from the EUT measured in the frequency range between 0.15 MHz and
30MHz,. The CISPR Quasi-Peak and Average detector mode is employed according
to §15.207. The two LISNs provide 50 ohm/ 50uH of coupling impedance for the
measuring instrument. Both lines of the power mains connected to the EUT were
checked for maximum conducted interference.

2.3.2 Radiated Emissions

The EUT is a placed on as turn table. For emissions testing at or below 1 GHz, the ta-
ble height shall be 0.8 m above the reference ground plan. For emission measure-
ments above 1 GHz, the table height shall be 1.5 m. The turn table shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3m away
from the receiving antenna which varied from 1m to 4m to find out the highest emis-
sion. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the max. emission,
the relative positions of this transmitter (EUT) was rotated through three orthogonal
axes and measurement procedures for electric field radiated emissions above 1 GHz
the EUT measurement is to be made “while keeping the antenna in the ‘cone of radia-
tion’ from that area and pointed at the area both in azimuth and elevation, with polari-
zation oriented for maximum response.” is still within the 3dB illumination BW of the
measurement antenna.
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2.4 Measurement Results Explanation Example
For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and
attenuation factor between EUT conducted port and spectrum analyzer. With the offset
compensation, the spectrum analyzer reading level is exactly EUT RF output level.
Note:

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Following shows an offset computation example with cable loss 2.13dB, and 10dB at-
tenuator (SISO) and cable loss 5.13dB, and 10dB attenuator (MIMO).

SISO mode offset
= RF cable loss (dB)+ attenuation factor(dB)=12.13(dB)

MIMO mode offset
= RF cable loss (dB)+ attenuation factor(dB)+ 10 log(NanT) dB =15.13(dB)
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2.5 Configuration of Tested System

Fig. 2-1 Radiated Emission & AC Power Line Conducted Emission

EUT

Fig. 2-2 Conducted (Antenna Port) Configuration Emission

Table 2-1 Equipment Used in Tested System

lte Equipment Mfr/Brand |Model/Type No.| Series No. |Data Cable|Power Cord

1. | WLAN Test N/A N/A N/A N/A N/A
Software

2. Dguig‘;;er Agilent E3640A |MY52410006] N/A  |Un-Shielded
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3. SUMMARY OF TEST RESULT

FCC Rules IC Rules Description Of Test Result

AC Power Line Conducted
§15.207 RSS-Gen §8.8 o Compliant
Emission

§15.403() | RSS-247 §6.2.1~4 (1)| 26 dB & 6dB & 99% Emission

Compliant
§15.407(e) RSS-Gen §6.6 Bandwidth P

Maximum Conducted
15.407 RSS-247 §6.2.1~4 (1 C liant
S @ S R Output Power ompian

§15.407(a) RSS-247 §6.2.1~ 4 (1) Power Spectral Density Compliant

§15.407(b) RSS-247 §6.2.1~ 4 (2) | Undesirable Radiated Emissions Compliant

Transmission in case of Absence of
§15.407(c) RSS-247 §6.4 , Compliant
Information

§15.407(9g) RSS-Gen §6.11 Frequency Stability Compliant

§15.203

-- Antenna Requirement Compliant
§15.407(a) ; P
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4. DESCRIPTION OF TEST MODES
4.1 Operated in U-NIl Bands

Operated band in 5150 MHz ~5250 MHz:

4 channels are provided for 802.11a, 802.11n_HT20, 802.11ac_VHT20

CHANNEL FREQUENCY | CHANNEL FREQUENCY
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz

2 channels are provided for 802.11n_HT40, 802.11ac_VHT40

CHANNEL FREQUENCY | CHANNEL FREQUENCY
38 5190 MHz 46 5230 MHz

1 channel is provided for 802.11ac_VHT80

CHANNEL FREQUENCY
42 5210 MHz

Operated band in 5250 MHz ~5350 MHz:

4 channels are provided for 802.11a, 802.11n_HT20, 802.11ac_VHT20

CHANNEL FREQUENCY | CHANNEL FREQUENCY
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz

2 channels are provided for 802.11n_HT40, 802.11ac_VHT40

CHANNEL FREQUENCY | CHANNEL FREQUENCY
54 5270 MHz 62 5310 MHz

1 channel is provided for 802.11ac_VHT80

CHANNEL FREQUENCY
58 5290 MHz
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Operated band in 5470 MHz ~5725 MHz:
12 channels are provided for 802.11a, 802.11n_HT20, 802.11ac_VHT20

CHANNEL FREQUENCY | CHANNEL FREQUENCY
100 5500 MHz 124 5620 MHz
104 5520 MHz 128 5640 MHz
108 5540 MHz 132 5660 MHz
112 5560 MHz 136 5680 MHz
116 5580 MHz 140 5700 MHz
120 5600 MHz 144 5720 MHz
6 channels are provided for 802.11n_HT40, 802.11ac_VHT40
CHANNEL FREQUENCY | CHANNEL FREQUENCY
102 5510 MHz 126 5630 MHz
110 5550 MHz 134 5670 MHz
118 5590 MHz 142 5710 MHz
3 channels are provided for 802.11ac_VHT80
CHANNEL FREQUENCY | CHANNEL FREQUENCY
106 5530 MHz 138 5690 MHz
122 5610 MHz

Operated band in 5725 MHz ~5850 MHz:
5 channels are provided for 802.11a, 802.11n_HT20, 802.11ac_VHT20

CHANNEL FREQUENCY | CHANNEL FREQUENCY
149 5745 MHz 161 5805 MHz
153 5765 MHz 165 5825 MHz
157 5785 MHz
2 channels are provided for 802.11n_HT40, 802.11ac_VHT40
CHANNEL FREQUENCY | CHANNEL FREQUENCY
151 5755 MHz 159 5795 MHz
1 channel is provided for 802.11ac_VHTS80
CHANNEL FREQUENCY
155 5775 MHz
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4.2 The Worst Test Modes and Channel Details
1. The EUT has been tested under operating condition.
2. Test program used to control the EUT for staying in continuous transmitting mode is pro

grammed.
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3. Investigation has been done on all the possible configurations for searching the worst case.
4. The given UE is pre-scanned among 802.11n and ac modes, and 802.11n yields the highest
reading that generates the highest emission. Therefore, 802.11n as the mode of test

configuration is chosen to carry out the relevantly mandatory test items.

RADIATED EMISSION TEST:

RADIATED EMISSION TEST (BELOW 1 GHz)

FREQUENCY|AVAILABLE| TESTED DATA RATEJANTENNA
MODE  'BAND (MHz) | CHANNEL | CHANNEL |MOPULATION ™ ypos) | PORT
802.11a | 5180~5240 | 361048 | 364448 OFDM 6 MAIN
802.11ac_VHT80| 5210 42 42 OFDM MCS8 | MIMO
802.11a | 5260~5320 | 52to64 | 52,60,64 OFDM 6 MAIN
802.11ac_VHT80| 5290 58 58 OFDM MCS8 | MIMO
802.11a | 5500~5720 | 1000 140 | 100,116,140 |  OFDM 6 MAIN
802.11ac_VHT80| 5530~5690 | 106 to 138 | 106,122,138 | OFDM MCS8 | MIMO
802.11a | 5745~5825 | 14910 165 | 149,157,165| OFDM 6 MAIN
802.11ac_VHT80| 5775 155 155 OFDM MCS8 | MIMO

RADIATED EMISSION TEST (ABOVE 1 GHz)

FREQUENCY|AVAILABLE| TESTED DATA RATEJANTENNA
MODE  'BAND (MHz) | CHANNEL | CHANNEL |MOPULATION ™ ypos) | PORT
802.11a OFDM 6 MAIN

5180~5240 | 361048 | 36,4448
802.11n_HT20 OFDM MCS8 | MIMO
802.11n_HT40 | 5190~5230 | 3810 46 38,46 OFDM MCS8 | mIMO
802.11ac_VHT80| 5210 42 42 OFDM MCS8 | MIMO
802.11a OFDM 6 MAIN
5260~5320 | 521064 | 52,60,64

802.11n_HT20 OFDM MCS8 | MIMO
802.11n_HT40 | 5270~5310 | 54 to 62 54,62 OFDM MCS8 | mIMO
802.11ac_VHT80| 5290 58 58 OFDM MCS8 | MIMO

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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DATA
FREQUENCY|AVAILABLE| TESTED ANTENNA
MODE  I'BAND (MHz) | CHANNEL | CHANNEL |MODULATION (m;'; PORT
802.11a OFDM 6 MAIN
5500~5720 | 100 to 144 | 100-116,140,
802.11n_HT20 144 OFDM MCS8 MIMO
802.11n_HT40 | 5510~5710 | 10210 142 | 192110134 oFpw MCS8 | MIMO
802.11ac_VHT80| 5530~5690 | 106 t0 138 | 106,122,138  OFDM MCS8 | MIMO
802.11a OFDM 6 MAIN
5745~5825 | 149 to 165 | 149,157,165
802.11n_HT20 OFDM MCS8 | MIMO
802.11n_HT40 | 5755~5795 | 151 to 159 | 151,159 OFDM MCS8 | MIMO
802.11ac_VHT80| 5775 155 155 OFDM MCS8 | MIMO

Note:

The field strength of radiation emission was measured as EUT stand-up position (H mode) and lie
down position (E1, E2 mode) for 802.11a/n/ac WLAN Transmitter for channel Low, Mid and High,
the worst case E2 position was reported.

Remark: The device will not operate in 5600~5650MHz band for IC.
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ANTENNA PORT CONDUCTED MEASUREMENT:
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CONDUCTED TEST
FREQUENCY|AVAILABLE|  TESTED DATA RATE|ANTENNA
MODE  'BAND (MHz)| CHANNEL | CHANNEL | MODULATIONI™ nphe) | PORT
802.11a OFDM 6 MAIN
802.11ac HT20 | 5180~5240 | 3610 48 36,44.48
802.11ac_VHT20 OFDM MCS8 | MIMO
802.11ac._HT40 N
Sp 1 10m ViTa0| 519075230 | 381046 38.46 OFDM MCS8 | MIMO
802.11ac_VHT80| 5210 42 42 OFDM MCS8 | MIMO
802.11a OFDM 6 MAIN
802.11ac_HT20 | 9260~5320 52 to 64 52,60,64
802.11ac_VHT20 OFDM MCS8 | MIMO
802.11ac_HT40 N
805 1 1o VHTa0| 52705310 | 541062 54,62 OFDM MCS8 | MIMO
802.11ac_VHT80| 5290 58 58 OFDM MCS8 | MIMO
802.11a OFDM 6 MAIN
802.11ac_HT20 | 5500~5720 | 100 to 144 [100,116,140,144
802.11ac_VHT20 OFDM MCS8 | MIMO
802.11ac_HT40 N
8051 1o VhiTa0| 55105710 | 10210 142 [102,110,134,142  OFDM MCS8 | MIMO
802.11ac_VHT80| 5530~5690 | 106to0 138 | 106,122,138 OFDM MCS8 | MIMO
802.11a OFDM 6 MAIN
802.11ac_HT20 5745~5825 | 149 to 165 149,157,165
802.11ac_VHT20 OFDM MCSs | MIMO
802.11ac_HT40 N
S0b 1 10m ViiTa0| 575575795 | 15110159 | 151,159 OFDM MCS8 | MIMO
802.11ac_VHT80| 5775 155 155 OFDM MCS8 | MIMO
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5. MEASUREMENT UNCERTAINTY

Test Items Uncertainty
AC Power Line Conducted Emission +/- 2.586 dB
26dB & 6dB Emission Bandwidth +/- 123.36 Hz
The Maximum Output Power Measurement +/- 0.96 dB
Peak Power Spectral Density Measurement +/- 1.67 dB
Frequency Stability +/- 123.36 Hz
Temperature +/- 0.65 °C
Humidity +/- 4.6 %
DC / AC Power Source DC= +/- 0.13%, AC=+/- 0.2%

Radiated Spurious Emission:

9kHz-30MHz: +/-2.87dB
30MHz - 180MHz: +/- 3.37dB
Measurement uncertainty 180MHz -417MHz: +/- 3.19dB
(Polarization : Vertical) 0.417GHz-1GHz: +/- 3.19dB
1GHz - 18GHz: +/- 4.04dB
18GHz - 40GHz: +/- 4.04dB

9kHz-30MHz: +/-2.87dB
30MHz - 167MHz: +/- 4.22dB
Measurement uncertainty 167MHz -500MHz: +/- 3.44dB
(Polarization : Horizontal) 0.5GHz-1GHz: +/- 3.39dB
1GHz - 18GHz: +/- 4.08dB
18GHz - 40GHz: +/- 4.08dB

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.
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6. CONDUCTED EMISSION TEST

6.1. Standard Applicable
Frequency range within 150 kHz to 30 MHz shall not exceed the Limit table as below.

Limits
Frequency range dB(uV)
MHz Quasi-peak Average
0.15t0 0.50 66 to 56 56 to 46
0.50t0 5 56 46
5t0 30 60 50

Note
1.The lower limit shall apply at the transition frequencies

2.The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50
MHz.

6.2. Measurement Equipment Used

Conducted Emission Test Site
EQUIPMENT MFR MODEL SERIAL LAST |CAL DUE.
TYPE NUMBER NUMBER CAL.
EMI Test Receiver R&S ESCI 7 100950 12/12/2015 | 12/11/2016
Coaxial Cables | NSONSO-T042T801\a 0210772016 | 0210612017
LISN Schwarzbeck NSLK 8127 8127-648 | 03/11/2016 | 03/10/2017
Test Software Farad EZ-EMC SG\S/-e(;éAZ N.C.R. N.C.R.

6.3. EUT Setup

1. The conducted emission tests were performed in the test site, using the setup in accord-
ance with the ANSI C63.10:2013.

2. The AC/DC Power adaptor of EUT was plug-in LISN. The rear of the EUT and peripherals
were placed flushed with the rear of the tabletop.

3. The LISN was connected with 120Vac/60Hz power source.
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6.4. Test SET-UP

L £ | BUE
B: Wall Plng

LLsN Elcn

6.5. Measurement Procedure
1. The EUT was placed on a table which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT compli-
ance.

3. Repeat above procedures until all phases of power being supplied by given UE are com-
pleted.

6.6. Measurement Result
Note: Refer to next page for measurement data and plots.
Note2: The * reveals the worst-case results that closet to the limit
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AC POWER LINE CONDUCTED EMISSION TEST DATA

|Operation Mode: |Operation mode [Test Date: [Nov. 08, 2016 |
Temperature: 20
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Site Ceonduction Room Phase N Temperature: 25 [
Limit FCC Class B Conduction{QP) Power  AC 120W60Hz Humidity. 63 %
Mode: 5 % ADP-ESMD A

Note

Conducted Emission

File \{Condution Data #4853 Date: 201611/8 Timae: | 7+ 05:00:85
g Ay
R FOU Class B C ombuctmal QP
|
,'""“—\—.._ (3w U 6w

e
| o st b
|
1
1
|

o |
0150 ny MHz] 5 - TR
ﬁEadll‘lg Correct Measure-
Mo, MK Freq. Level Factor ment Limit Over
MHz dBuV B dBuV 4Buv  oB  Deteclor  Commant
y S 01540 3001 19.73 49 T4 B5TE -16.04 peak

01660 2575 18.73 4548 6516 -1968 peak
01740 2472 18.73 44 .45 6477 -2032 peak
01900 2361 18.72 4333 64.04 -20.71 peak
D2260 2287 19.74 427 6260 -1289 peak
0.2700 1628 1877 36.06 6112 -2506 peak

@M m B WM
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7. DUTY CYCLE TEST SIGNAL
Pre-analysis Check: While conducting average power measurement, duty cycle of each mode
shall be checked to ensure its duty cycle in order to compensate for the loss due to insufficient ra-
tio of duty cycle.
All duty cycle is pre-scanned, and result as obtained below shows only the most representative
ones where duty cycle is conducted as the given transmission with given virtual operation that
expresses the percentage.

Formula:
Duty Cycle = Ton / (Ton+Toff)

Measurement Procedure:
1. Set span = Zero

2. RBW =8MHz

3. VBW = 8MHz,

4. Detector = Peak

Duty Cycle:
802.11a 98.60 0.06
802.11n_20 84.30 0.74
802.11n_40 83.81 0.77
802.11ac_80 82.69 0.83

Duty Cycle Factor: 10 * log(1/0.986) = 0.06
Duty Cycle Factor: 10 * log(1/0.843) = 0.74
Duty Cycle Factor: 10 * 1og(1/0.8381) = 0.77
Duty Cycle Factor: 10 * log(1/0.8269) = 0.83
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DUTY CYCLE TEST SIGNAL Measurement Result
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8. 26dB & 6dB EMISSION BANDWIDTH MEASUREMENT
8.1 Standard Applicable

There is no limit bandwidth for U-NII-1, U-NII-2-A and U-NII-2-C.

The minimum of 6dB Bandwidth measurement is 0.5 MHz for U-NII-3

8.2 Measurement Procedure
1. Place the EUT on the table and set it in transmitting mode.
2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r01.
3. Remove the antenna from the EUT and then connect a low loss RF cable from the Antenna port
to the spectrum analyzer.

a. 26dB Band width Measurement: Set the spectrum analyzer as 1% of emission BW
Sweep=auto, Detector = Peak, Trace Mode = Max Hold, Manually readjust RBW until the
RBW/EBW ratio is 1% based on EBW as observed on the result of pre-sequence measure-
ment.

b. Mark the peak frequency and —26dB (upper and lower) frequency.

4. Repeat the procedures as list above until all test default channels (low, middle, and high) are
completed.
5. Minimum Emission Bandwidth for the band 5.725-5.850GHz.

a. Set the spectrum analyzer as RBW = 100 kHz, VBW = 3*RBW, Span = 30M/50MHz, Detec-

tor=Peak,
Sweep=auto

b. Mark the peak frequency and —6dB (upper and lower) frequency.

6. Repeat above procedures until all test default channel measured were complete.

Note: For the overlapped channels between U-NII-2C and U-NII-3 bands, and according to FCC
KDB 644545 D03, the boundary frequency between the bands is used as one edge for defining the
portion of the 26dB BW that falls within a particular U-NII band. This rule is only applicable for the
26dB BW and for those channels marked as overlapped.
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8.3 Measurement Equipment Used

Conducted Emission Test Site
EQUIPMENT MFR MODEL SERIAL LAST CAL DUE.
TYPE NUMBER NUMBER CAL.

Spectrum Analyzer KEYSIGHT N9010A MY54510568 | 04/14/2016 | 04/13/2017
Power Meter Anritsu ML2496A 1326001 06/23/2016 | 06/22/2017
Power Sensor Anritsu MA2411B 1315048 06/23/2016 | 06/22/2017
Power Sensor Anritsu MA2411B 1315049 06/23/2016 | 06/22/2017

_ 00100A1F1A1
Coaxial Cable 30cm WOKEN 950 RFO1 12/12/2015 | 12/11/2016
DC Block PASTERNACK PE8210 RF29 12/12/2015 | 12/11/2016

. RFLT2W1G1
Splitter RF-LAMBAD 8G RF35 12/12/2015 | 12/11/2016
Attenuator WOKEN 218FS-10 RF23 12/12/2015 | 12/11/2016
DC Power Supply Agilent E3640A MY53140006 | 05/04/2016 |05/03/2017

8.4 Test Set-up
EUT Attenuator SPA

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT JORE o SRR R WHRIEI RS LT FFARSEETI0R c AL ALALT LRV AT -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com

Member of SGS Group



Report No.:E2/2016/A0074

Page: 30 of 331
8.5 Measurement Result
26dB Bandwidth
802.11a_Main
Frequency ZSSVB 10 Log (B)
(MHz) (MHz) (dB)
5180 20.99 13.220
5220 20.00 13.010
5240 20.05 13.021
5260 19.46 12.891
5300 20.09 13.030
5320 19.65 12.934
5500 20.05 13.021
5580 19.52 12.905
5700 20.05 13.021
802.11n_HT20_Main 802.11n_HT20_Aux1
Frequency 2;3\,8 10 Log (B) Frequency 233\,3 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5180 20.83 13.187 5180 19.90 12.989
5220 20.71 13.162 5220 20.90 13.201
5240 21.88 13.400 5240 21.89 13.402
5260 20.66 13.151 5260 21.89 13.402
5300 20.71 13.162 5300 20.71 13.162
5320 21.23 13.269 5320 21.62 13.349
5500 20.70 13.160 5500 21.05 13.233
5580 20.98 13.218 5580 19.85 12.978
5700 20.70 13.160 5700 20.96 13.214
5720 21.11 13.245 5700 20.21 13.056
802.11n HT20_Main 802.11n HT20_Aux
Frequency |26dB Bandwidth| 10 Log (B) Frequency |26dB Bandwidth| 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5720 5720
(UNII-2C) 15.294 11.85 (UNII-2C) 14.642 11.66
5720 5720
(UNII-3) 5.815 7.65 (UNII-3) 5.567 7.46
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802.11n _HT40_Aux1

Frequency 223\,3 10 Log (B) Frequency 2;3\,3 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5190 42.82 16.316 5190 43.48 16.383
5230 42.26 16.259 5230 39.47 15.963
5270 42.79 16.313 5270 40.38 16.062
5310 42.30 16.263 5310 4.7 16.202
5510 42.56 16.290 5510 42.23 16.256
5550 42.48 16.282 5550 39.71 15.989
5670 42.90 16.325 5670 41.60 16.191
5710 40.78 16.104 5710 41.76 16.208
802.11n HT40_Main 802.11n HT40_Aux
26dB 26dB
F“(e:'n':_lez';cy Bandwidth 10 '(':g)(B) F“(e:'n':_lez';cy Bandwidth 10 '(':g)(B)
(MHz) (MHz)
5710 5710
(UNI-2C) 33.952 15.31 (UNI-2C) 34.768 15.41
5710 5710
(UNIL3) 6.827 8.34 (UNIL3) 6.991 8.45
802.11ac _VHT80_Main 802.11ac _VHT80_Aux1
Frequency ZSSVB 10 Log (B) Frequency 233\,3 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5210 100.00 20.000 5210 77.08 18.869
5290 79.51 19.004 5290 86.17 19.354
5530 77.03 18.867 5530 79.26 18.991
5610 79.79 19.019 5610 77.05 18.868
5690 81.31 19.101 5690 79.84 19.022
802.11ac VHT80 Main 802.11ac VHT80 Aux
26dB 26dB
Frm‘l'_fz';cy Bandwidth 10 '(':é’)(B) F“(*I?A‘I'_fz';cy Bandwidth 10 '(':é’)(B)
(MHz) (MHz2)
5690 5690
(UNII-2C) 72.638 18.61 (UNII-2C) 71.234 18.53
5690 5690
(UNII-3) 8.671 9.38 (UNII-3) 8.515 9.30
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99% Bandwidth
802.11a_Main
Frequency 9% 10 Log (B)
(MHz2) BW (dB)
(MHZ)
5180 16.437 12.158
5220 16.419 12.153
5240 16.539 12.185
5260 16.294 12.120
5300 16.362 12.138
5320 16.475 12.168
5500 16.345 12.134
5580 16.456 12.163
5700 16.307 12.124
802.11n_HT20_Main 802.11n_HT20_Aux1
Frequency ?Bg\z" 10 Log (B) Frequency 9% 10 Log (B)
(MHz) (dB) (MHz) BW (dB)
(MHZ) (MH2)
5180 17.783 12.500 5180 17.721 12.485
5220 17.757 12.494 5220 17.793 12.502
5240 17.648 12.467 5240 17.752 12.492
5260 17.612 12.458 5260 17.713 12.483
5300 17.767 12.496 5300 17.667 12.472
5320 17.764 12.495 5320 17.826 12.511
5500 17.787 12.501 5500 17.691 12.478
5580 17.668 12.472 5580 17.582 12.451
5700 17.666 12471 5700 17.660 12.470
5720 15.910 12.017 5720 14.870 11.723
802.11n HT20_Main 802.11n HT20_Aux
Frequency | 99% Bandwidth 10 Log (B) Frequency | 99% Bandwidth 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5720 5720
(UNII-2C) 12.901 11.11 (UNII-2C) 12.788 11.07
5720 5720
(UNII-3) 4.905 6.91 (UNII-3) 4.862 6.87
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802.11n _HT40_ Main 802.11n _HT40_Aux1
Frequency ngv‘;f’ 10 Log (B) Frequency 99% 10 Log (B)
(MHz) (dB) (MHz) BW (dB)
(MHZ) (MHZ)
5190 36.168 15.583 5190 36.177 15.584
5230 36.164 15.583 5230 36.083 15.573
5270 36.256 15.594 5270 36.105 15.576
5310 36.058 15.570 5310 36.198 15.587
5510 36.140 15.580 5510 36.010 15.564
5550 36.201 15.587 5550 36.200 15.587
5670 36.139 15.580 5670 36.172 15.584
5710 36.127 15.578 5710 36.046 15.569
802.11n HT40_Main 802.11n HT40_Aux
Frequency |99% Bandwidth 10 Log (B) Frequency | 99% Bandwidth 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5710 5710
(UNII-2C) 30.078 14.78 (UNII-2C) 30.011 14.77
5710 5710
(UNII-3) 6.048 7.82 (UNII-3) 6.034 7.81
802.11ac _VHT80_Main 802.11ac _VHT80_Aux1
Frequency 9% 10 Log (B) Frequency 99% 10 Log (B)
(MHz) BW (dB) (MHz) BW (dB)
(MHZ) (MHZ)
5210 75.260 18.766 5210 75.227 18.764
5290 75.011 18.751 5290 75.052 18.754
5530 75.349 18.771 5530 75.437 18.776
5610 75.447 18.776 5610 75.233 18.764
5690 75.137 18.759 5690 75.139 18.759
802.11ac VHT80_ Main 802.11ac VHT80_Aux
Frequency |99% Bandwidth 10 Log (B) Frequency | 99% Bandwidth 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5690 5690
(UNII-2C) 67.123 18.27 (UNII-2C) 67.125 18.27
5690 5690
(UNII-3) 8.013 9.04 (UNII-3) 8.013 9.04

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT JORE o SRR R WHRIEI RS LT FFARSEETI0R c AL ALALT LRV AT -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com

Member of SGS Group



Report No.:E2/2016/A0074
Page: 34 of 331

6dB Bandwidth (5725 MHz~ 5850 MHz) measure with Peak detector for FCC

802.11a_Main

Frequency (;dvl\':; 10 Log (B)
(MHz) (MHz) (dB)
5745 15.00 11.761
5785 14.44 11.596
5825 15.22 11.824

802.11n_HT20_Main

802.11n_HT20_Aux1

Frequency (;dvl\':; 10 Log (B) | | Frequency GBdVI\? 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5745 13.84 11.411 5745 16.31 12.125
5785 13.00 11.139 5785 15.06 11.778
5825 15.37 11.867 5825 15.74 11.970

802.11n_HT40_Main 802.11n_HT40_Aux1

Frequency 6de3 10 Log (B) | | Frequency 6de$ 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5755 35.12 15.456 5755 35.11 15454
5795 35.11 15.454 5795 35.15 15459

802.11ac _VHT80_Main 802.11ac _VHT80_Aux1

Frequency ?del\s; 10 Log (B) Frequency ?des 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5775 7257 18.608 5775 54.30 17.348
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6dB Bandwidth (5725 MHz~ 5850 MHz) measure with Average detector for IC
802.11a_Main

Frequency 6dB 10 Log (B)
(MHz) BW (dB)
(MHZ)
5745 15.47 11.895
5785 15.38 11.870
5825 14.17 11.514
802.11n_HT20_Main 802.11n_HT20_Aux1
Frequency 6dB 10 Log (B) Frequency 6dB 10 Log (B)
(MHz) BW (dB) (MHz) BW (dB)
(MHZ) (MHZz)
5745 15.94 12.025 5745 16.56 12.191
5785 16.66 12.217 5785 15.42 11.881
5825 11.26 10.515 5825 17.42 12.410
802.11n _HT40_Main 802.11n _HT40_Aux1
Frequency 6dB 10 Log (B) Frequency 6dB 10 Log (B)
(MHz2) BwW (dB) (MHz2) BW (dB)
(MHZz) (MHz)
5755 36.17 15.583 5755 35.16 15.460
5795 35.73 15.530 5795 35.47 15.499
802.11ac _VHT80_Main 802.11ac _VHT80_Auxi
Frequency EI;':V? 10 Log (B) Frequency (;dvl\':; 10 Log (B)
(MHz) (dB) (MHz) (dB)
(MHZ2) (MHZz)
5775 69.63 18.428 5775 64.08 18.067
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802.11a, 5150~5250 MHz (Main)
26dB Band Width Test Data CH-Low (5180MHz)
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Eparghl Spucteieya nasoe - i B
Bl

Center Freq 5180000000 GHz
s T Fres Run
MEGalnLow #aAtten: 10 di

Canter Freg: 5 180000000 GHe
Aug|Hald SLE0

Ta 244 oA

Radic Std: None

Radio Device: BTS

Ref Offset 121 dB

Ref 20.00 dBm

L L e
|

Center Freg
5180000000 GHE

“Epan 30 MHz
Sweep 71.53 ms

EVEBW 62 kHz

Total Power 19.8 dBm

Occupled Bandwidth

16.363 MHz
-11.617 kHz
20.99 MHz x dB

OBW Power 29,00 %%
-26.00 dB

Transmit Freq Ermmor
x dB Bandwidth

Egpnrghit Spucieie S - sz B
EL -
Ert e 5.22000 ] Canter Freg: 5 220000000 GHs
Center Freq 5.220000000 GHz B R ik s

MEGalnLow FAtten: 10 di

P8-01:27 PH Kaw D4 20848

Radic Std: None

Radio Device: BTS

Fef Offset 12,1 dB
Ref 20.00 dBm
e e

“Epan 30 MHz
Sweep 71.5] ms

TVBW 62 kHz

Ocecupled Bandwidth Total Power

16.352 MH=z
-11.27T kHz
20,00 MHz

OBW Power 29,00 %%
x dB -26.00 dB

Transmit Freq Ermmor
x dB Bandwidth
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26dB Band Width Test Data CH-High (5240MHz)
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Eparght Spucteiya nasoe - i B
Bl

iE‘--r:n'ﬂ:rr Freq 5240000000 GHz

WEGalnLow

Ref Offset 12.1 B
Ref 20.00 dBm

lcenter 5.24 GHz
WRes BW 20 kHz

Oeccupled Bandwidth

Center Freg: 5240000000 GHe
Trig: Fres Run AuglHald: 5080

#Atten: 30 dib

TVBW 62 kHz

Total Power

16.348 MHz

Transmit Freq Ermror -17.998 kHz OBW Power
x dB Bandwidth 20.05 MHz xdB

D8:42:20 PH Baw 042058
Radic Std: Nons

Radio Device: BTS

Center Freg
5 240000000 GHE

Span 30 MHz
E'WI".'E'F':I 71.53 ms

19.0 dBm

29.00 %
-26.00 dB
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802.11a, 5250~5350 MHz (Main)
26dB Band Width Test Data CH-Low (5260MHz)

Ewpurghit Spuctmes &miscmer - Ceor e B
[ R S .

] + 5 2RO 0 Center Freg: 5 280000000 GHE Radic Std: None
Center Freq 5.260000000 GHz el T AgIHeld SUED

WEGalnlow #atten: 10 dB Radic Device: BTS

P546:17PH Rew 04 T00A

Ref Offset 12.1 dB
Ref 20.00 dBm

Center Freg
5 260000000 GHE

-Fenlt-er 526 GHz ' ' - j ' ~ Span 30 MHz
WRes BW 20 KMz IVBW B2 kHz Sweep 71.53 ms
Occupled Bandwidth Total Power 18.9 dBm
16.354 MHz
Transmit Freq Ermor -20.379 kHz OBW Power 29.00 %
x dB Bandwidth 19.46 MHz x dB -26.00 dB8

.1

26dB Band Width Test Data CH-Mid (5300MHz)

Cparghl Spucteieranastor - Soriee B
6:51:08 PH Raw D4, 20808

Bl :
Radic Std: None

Cente 5.300000000 Conter Freq: 5306000006 GHE
Center Freq 5.300000000 GHz iy o RS
#Atten: 10 dB Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

“Epan 30 MHz
EVEW 62 KHzZ Sweep 71,53 ms

Occupled Bandwidth Total Power

16.346 MHz
Transmit Freq Ermor -19.688 kHz OBW Power 29,00 %%
x dB Bandwidth 20.09 MHz xdB =26.00 dB2

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group



26dB Band Width Test Data CH-High (5320MHz)
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Carpamphi Spuchee <o - Cecrumes BE
BL i
Center Fregq: S320000000 GHE
Trig: Fres Run

#Atten: 30 di

-
WEGalnLow

tef Offset 12.1 dB

Re 12.
Ref 20.00 dBm

lcenter 5.32 GHz

WRes BW 20 KHz TVEBW 62 kHz

Ocecupled Bandwidth Total Power

16.353 MH=z
-17.411 kHz OBW Power
19.65 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

Aug|Hald SUE0

ES3AT PH Ry 04 200N

Radic Std: None

Radio Device: BTS

Span 30 MHz
E'WI".'E'F':I 71.53 ms

29.00 %
-26.00 dB
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802.11a, 5470~5725 MHz (Main)

Report No.:E2/2016/A0074
Page: 40 of 331

26dB Band Width Test Data CH-Low (5500MHz)

L T pee—

EL -
Center Freg 5 Cwnter Freg: S500000000 GHe
Trig: Fres Run

#Atten: 30 di

.S00000000 GHz

neiLow

Ref Offset 12.1 dB
Ref 20.00 dBm

2g BW 20 KMz TVBW B2 kHz

Occupled Bandwidth Total Power

16.375 MHz
-20.779 kHz
20.05 MHz

OBW Power
x dB

Transmit Freq Ermor

x dB Bandwidth

Avg|Hald: BLBO

S-S E:00 PH Naw 04 2088

Radic Std: Mons

Radic Device: BTS

Ll i

“Span 30 NMHZ,
Sweep 71.53 ms

19.9 dBm

29.00 %
-26.00 dB

Cwnter Freg: SES80000000 GHe
Trig: Fres Run
#Athen: 30 di

=
WEGalnLow

Ref Offset 12.1 dB
Ref 20.00 dBm

IVBW 62 kHz

Ocecupled Bandwidth Total Power

16.352 MHz
-13.T05 kHz
19.52 MHz

OBW Power
xdB

Transmit Freq Ermmor
x dB Bandwidth

F03:41 PH R D4, 008

Radic Std: None

Aug|Hald SLED

Radio Device: BTS

Center Freg
5 580000000 GHE

“Epan 30 MHz
Sweep 71.51 ms

19.7 dBm

29.00 %
-26.00 dB
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26dB Band Width Test Data CH-High (5700MHz)
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Earpmght Spucteum S - Ceooumees B
L L
Canter Freg: 5 700000000 GHz
ente : -
Center Freg Trig: Fres Run AvglHald: 5080

#Aten: 30 di

5. 700000000 GHz

WEGaln Lo

Ref Offset 12.1 dB
Ref 20.00 dBm

jcent'er 5.7 GHz

WRes BW 20 kHz EVEBW 62 kHz

Ocecupled Bandwidth Total Power

16.255 MHz
-18.621 kHz
20,05 MHz

OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

T8I PH Baw D4_208
Radic Std: Nons

Radio Device: BTS

‘Epan 30 MHz
E'WI".'E'F':I 71.53 ms

29.00 %
-26.00 dB
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802.11n HT20, 5150~5250 MHz (Main)
26dB Band Width Test Data CH-Low (5180 MHz)
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Enpangtit Spucimiryemicoe - oo B
BL

Center Freg 5. 180000000 GHz

WEGalnlow

Center Freg: 5 180000000 GHE
Trig: Fres Run Avg|Hald: SE0
#Atten: 30 dBl

Ref Offset 12.1 dB
Ref 20.00 dBm

s BW 20 kM2 IVBW B2 KWz

Occupled Bandwidth Total Power

17.594 MHz
=-1.025 kHz
20.83 MHz

OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidih

2P 1:51 PH Ry 04 20
Radin Std: Mons

Radic Device: BTS

Center Freg
5180000000 GHE

"Span 30 MHz
Sweep 71.53 ms

29.00 %
-26.00 dB

Canter Freg: 5 220000000 GH
Trig: Fres Run
#Aten: 30 dBb

Ref Offset 12.1 dB
_Ref 20.00 dBm

TVEBW 62 kHz

Occupled Bandwidth Total Power

17.586 MH=z
=T . B06 kHz
20.71 MHz

OBW Power
xdB

Transmit Freq Ermor
x dB Bandwidth

Aug|Hald SVE0

19.3 dBm

=26.00 dB2

o718 1:04 PH Bow 042058
Radic Std: None

Radio Device: BTS

Center Freg
5 220000000 GHE

“Span 30 MHz
Sweep 71,51 ms

29.00 %
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26dB Band Width Test Data CH-High (5240 MHz)
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Eparght Spucteieya nasoe - i B
B

WEGalnLow

Ref Offset 12.1 B
Ref 20.00 dBm

lcenter 5.24 GHz
WRes BW 20 kHz

Oeccupled Bandwidth

Center Freg: 5240000000 GHe
Trig: Fres Run AuglHald: 5080

#Atten: 30 di

TVBW 62 kHz

Total Power

17.581 MH=z

Transmit Freq Ermor
x dB Bandwidth

=8.119 kHz
21.88 MHz x dB

OBW Power

FA 34T PH Bow D4 088

Radic Std: None

Radio Device: BTS

Center Freg
5 240000000 GHE

Span 30 MHz
E'WI".'I'?F':I 71.53 ms

29.00 %
-26.00 dB
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802.11n HT20, 5250~5350 MHz (Main)

26dB Band Width Test Data CH-Low (5260 MHz)
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Enpanghit Spuctmisye o - Caor e B
Bl

Center Freq 5 260000000 GHz

WEGalniLow

Center Freg: 5 280000000 GHE
Trig: Fres Run
#Atten: 10 dB

Ref Offset 12.1 dB
Ref 20.00 dBm

lcenter 5.26 GHz
WRes BW 20 kHz IVEBW 67 KHz

Occupled Bandwidth Total Power

17.580 MHz
-1.826 kHz OBW Power
20,66 MHz x dB

Transmit Freq Ermor

x dB Bandwidth

1

HAvg|Hald: SE0

TS TIO0 P R 04

Radiz Std: Nons

Radic Device: BTS

Center Freg
5 260000000 GHE

Span 30 MHz
E'WI‘.'I‘!'F':I 71.53 ms

18.5 dBm

29.00 %
-26.00 dB

Dyt Spucteiiey nasoe - i B
Bl

Center Freq 5.300000000 GHz

26dB Band Width Test Data CH-Mid (5300 MHz)

Center Freg: E300000000 GHE
Trig: Fres Run
#Aten: 30 di

Ref Offset 12.1 B
Ref 20.00 dBm

TVEBW 62 kHz

Occupled Bandwidth Total Power

17.585 MH=z
=21.8T8 kHz OBW Power
20,71 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

Aug|Hald SUE0

9-00:15 PH Ko D4, 2008
Radic Std: None

Radio Device: BTS

“Epan 30 MHz
Sweep 71,53 ms

29.00 %
=26.00 dB
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26dB Band Width Test Data CH-High (5320 MHz)

Carpamghil Spurhee <o - Chcriied BE
BL - s
et 5.320000000 Center Fregq: E320000000 GHs Radic Std: None
Center Freq 5.320000000 GHz el = e R
MEGalnLow #Atten: 10 di Radic Device: BTS

OUAZ:52 PH Kow D4 2008

Ref Offset 12.1 dB
Ref 20.00 dBm

lcenter 5.32 GHz = N i ) i Span 30 MHz
WiRes BWW 20 kHz AVEBW 62 KHz Sweep 71.53 ms

Occupled Bandwidth Total Power

17.578 MH=z
Transmit Freq Ermor -6. T80 kHz OBW Power 29,00 %%
x dB Bandwidth 21.23 MHz xdB -26.00 dB2
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802.11n HT20, 5470~5725 MHz (Main)

26dB Band Width Test Data CH-Low (5500 MHz)
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Enpangtit Spuctmirye o - oo B
L

Center Freg 5.500000000 GHz

WEGalnlow

Center Freg: E500000000 GHE
Trig: Fres Run
#Atten: 30 dil

Ref Offset 12.1 dB
Ref 20.00 dBm

IVBW B2 KWz

Occupled Bandwidth Total Power

17.581 MH=z
-13.875 kHz OBW Power
20,70 MHz x dB

Transmit Freq Ermor

x dB Bandwidih

.1

Avg|Hald: SLED

U421 PH R 04, 00 A
Radiz Std: Nons

Radic Device: BTS

“Span 30 MHz.
Sweep 71.53 ms

29.00 %
-26.00 dB

Dyl Spucteiieya nasoe - i B

26dB Band Width Test Data CH-Mid (5580 MHz)

BL

Center Freq 5.580000000 GHz Trig: Froe Ran

#Athen: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

en. -er 55! !:.:Hz

es BWW 20 KHz TVEBW 62 kHz

Occupled Bandwidth Total Power

17.584 MHz
=15.261 kHz OBW Power
20.98 MHz x dB

mit Freq Ermor
x dB Bandwidth

Canter Freg: 5580000000 GHe
Aug|Hald SUE0

§-48:30 PH Ry D4, 018

Radic Std: Nons

Radio Device: BTS

5 5800000 GHEF

‘Span 30 MHz
Sweep 71,53 ms

189.1 dBm

29.00 %
=26.00 dB
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L 154 B30 PH Ry 04 J0NA
Center Freq: 5 T00000000 GHE Raden Std- Mons
s THig: Fres Run Avg|Hald: SED
WEGalnlow #atton: 10 dB Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

lcenter 5.7 GHz B - : g ] Span 30 MHz
WRes BN 20 kHz IVEW B2 kHz Sweep 71.51 ms

Occupled Bandwidth Total Power

17.590 MHz
Transmit Freq Ermor =-12.915 kHz OBW Power 29.00 %
x dB Bandwidth 20,70 MHz xdB -26.00 dB
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802.11n HT20, 5470~5725 MHz (Main)
26dB Band Width Test Data CH-High (5720 MHz)

BE ticighi Spectnim Santieer - Ooapied B

M 1 M Rode 15, J0LE
Center Freg; 5720000000 GHz Radio Std: Hone Frequency
—w— Trig: Fres Run Avg|Hold: 10810
H-Cami: Low #atten: 30 dB Radio Device: BTS

Ref Offset 12,1 dB
Ref 20.00 dBm

~ Span 30 MHz
#VBW 62 kHz Sweep 71,53 ms

Occupled Bandwidth Total Power 19.2 dBm
17.595 MHz

Transmit Freq Error -2.331 kHz OBW FPower 99.00 %
x dB Bandwidth 21.11 MHz x dB -26.00 dB

(L WTLIG

Wirwibghl Sgectaum akber - Senpl B4 — )
L ] M BT (TR a7, 20
AT W
PN Fast —e— 1rig: Free Run Avg|Hold: 1005100
IFGaln:Low #atten: 30 dB
Auta Tune
Ref Offset 1213 dB ; .
1w Ref 20.00 dBm _ 1.533 dEmiEE
Center Freq
6. 720000000 GHz
——
StartFreq
5 GA5S000000 GHx
= — |
StopFreq|
5. TAB000000 BHz
BN 490000 |
Span 50.00 MHz CF Step
#VBW 620 KHz 1.000 ms (1001 pis) 5000000 M-z
KF
1 B.717 36 GHz |
2 G708 30 GHz |
3- 5731 35 GHz |
& !
6 1
7 !
a 1
] 1
10 1
11 L
s
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802.11n HT20, 5150~5250 MHz (Aux)
26dB Band Width Test Data CH-Low (5180 MHz)
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Enparghl Spucteir nasoe - i B
Bl

Center Freq 5. 180000000 GHz

Ref Offset 12.1 dB
Ref 20.00 dBm

Occupled Bandwidth

Center Freg: 5 180000000 GHE
Trig: Fres Run Avg|Hald: SED

#Atten: 30 di

IVBW 62 kHz

Total Power

17.576 MHz

Transmit Freq Ermor
x dB Bandwidth

=15.986 kHz
19.90 MHz x dB

OBW Power

ST A0 PH Koy 04 J0N6
Radic Std: None

Radic Device: BTS

Center Freg
5180000000 GHE

“Span 30 MHz,
Sweep 71.53 ms

20.8 dBm

29.00 %
=26.00 dB

26dB Band Width Test Data CH-Mid (5220 MHz)

Ewpaght Spucteus & ne - i B
R

Center Freq 5220000000 GHz

WEGaln L ow

Ref Offset 12.1 dB
Ref 20.00 dBm

Occupled Bandwidth

Center Freg: 5220000000 GHE
Trig: Fres Run
#Atten: 30 db

IVBW 62 kHz

Total Power

17.578 MHz

Transmit Freq Ermor
x dB Bandwidth

=29 254 kHz
20.90 MHz x dB

OBW Power

Y220 PH Koy D4 2088

Radic Std: None

Avg|Hald: SED

Radic Device: BTS

Span 30 MHz
E-'WE'I'?F':I 71.53 ms

20.8 dBm

29.00 %
=26.00 dB2

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-

pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

CARBRPHLFG ARF

1 (886-2) 2299-3279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group

Attention is drawn to the limitation of liability, indemnification and



26dB Band Width Test Data CH-High (5240 MHz)
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Dyt Spucteiy-nastoe - i B
Bl

iE‘--r:n'ﬂ:rr Freq 5240000000 GHz

WEGaln L ow

Center Freg: 5240000000 GHe
Trig: Fras Run
#Athen: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

1 e S—
[Center 5.24 GHz
WRes BW 20 kHz

TVEBW 62 kHz

Ocecupled Bandwidth Total Power

17.570 MHz
-8.882 kHz OBW Power
21.89 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

Avg|Hald SLE0

STASOT PH Ry D4

Radic Std: None

Radio Device: BTS

Center Freg
5 240000000 GHE

Span 30 MHz
E'WI".'E'F':I 71.53 ms

20.T dBm

29.00 %
-26.00 dB
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802.11n HT20, 5250~5350 MHz (Aux)
26dB Band Width Test Data CH-Low (5260 MHz)

Tyt Spucteira nastoe - Sl B
BL - :
= + 5 0 0 Center Freq: 5 380000000 GHE Radic Std: Mons
Cten Frns S/ ZHUTRI BEIN) K= e THg: Fres Run Avg|Hald: SLBO

MEGalniLow #Ation: 30 di Radio Device: BTS

@TSR:10 PH Raw 04 2088

Ref Offset 12.1 dB
Ref 70.00 dBm

Center Freg
5 260000000 GHE

fcenter 5.26 GHz - ; ~ Span 30 MHZ
WRes BW 20 kHz TVBW B2 kHz Sweep 71.53 ms
Occupled Bandwidth Total Power 20.T dBm
17.566 MHz
Transmit Freq Ermor -11.682 kHz OBW Power 29.00 %
x dB Bandwidth 21.89 MHz x dB -26.00 dB8

Cupnrgh - Spucteiiey na o - i B
Bl i 0 901 :33 PH R D4, 2088
Center Freq: E 300000000 GHE Radic Std: Mons

— Trlg: Fres Run AvglHald B0

MFGalnLow #Atien: 30 di Radio Device: BTS

Ref Offset 12.1 dB
Ref 70.00 dBm

- j ~ ~ Span 30 MHZ
IVEW 62 KHZ Sweep 71.53 ms

Occupled Bandwidth Total Power 21.1 dBm
17.589 MH=z

Transmit Freq Ermor -43.381 kHz OBW Power 29.00 %

x dB Bandwidth 20,71 MHz xdB -26.00 dB
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AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group



26dB Band Width Test Data CH-High (5320 MHz)
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Enpungtit- Spuctmisrye e - Cor e B
BL i
Center Freq: E370000000 GHE
Trig: Fres Run
#Atten: 10 dB

= =
WEGalnLow

Ref Offset 12.1 dB
Ref 20.00 dBm

lcenter 5.32 GHz
iRes BIV 20 kHz

TVBW 62 KHZ

Total Power

Occupled Bandwidth
17.595 MHz
-26.934 kHz OBW Power
21.62 MHz x dB

Transmit Freq Ermmor
x dB Bandwidth

Avg|Hald: SED

BW-15:50 PH R 04 200
Raden Std: Nons

Radic Device: BTS

Span 30 MHz
S'WI".'I'?F':I 71.53 ms

23.3 dBm

29.00 %
-26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
ALY RPN o B AR S RS —}% RN RETERTIR c AFLAEAP LT FET > AT

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-

pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

SHRBRARIEGF 2P |1(886-2) 2299-3279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group

Attention is drawn to the limitation of liability, indemnification and



802.11n HT20, 5470~5725 MHz (Aux)

26dB Band Width Test Data CH-Low (5500 MHz)

Report No.:E2/2016/A0074
Page: 53 of 331

Ewpunghit Spuctmes &mcne - Seor e B
EL

Center Freq 5500000000 GHz

WEGalnLow

Trig: Fres Run
#Atten: 10 dB

Ref Offset 12.1 dB
Ref 20.00 dBm

| 5.5 GHz -
WRes BW 20 kHz AVEW 67 KHz

Occupled Bandwidth Total Power

17.592 MHz
=20.482 kHz OBW Power
21.05 MHz x dB

Transmit FIF:I" Errar

x dB Bandwidth

Center Freg: E500000000 GHE
HAvg|Hald: SED

41133 P R 04 TONA
Radin Std: Nons

Radic Device: BTS

“Span 30 MHz.
Sweep 71.53 m=

29,00 %%
-26.00 dB

Trig: Fres Run
#Atten: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

TVEBW 62 kHz

Occupled Bandwidth Total Power

17.577 MHz
=36.568 kHz OBW Power
19.85 MHz x dB

Transmit Freq Emor
x dB Bandwidth

Canter Freg: 5580000000 GHe
Aug|Hald SUED

EE-45:40 PH Naw D4, T058
Radic Std: None

Radio Device: BTS

Center Freg
5 5800000 GHE

Spér; écl MHI
Sweep 71.53 ms

20.9 dBm

29.00 %
=26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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26dB Band Width Test Data CH-High (5700 MHz)
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Dyl Spucteier - nasoe - i B
Bl i

Center Freq 5.700000000 GHz

WEGalnLow

Centsr Freg: 5 TOH0000000 GHE
Trig: Fres Run
#Atten: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

jcen"c-er 5.7 GHz
WRes BW 20 kHz

TVEBW 62 kHz

Ocecupled Bandwidth Total Power

17.589 MHz
-18.561 kHz OBW Power
20.96 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

Aug|Hald SUE0

ER-40:07 PH Baw D4, 2058
Radic Std: None

Radio Device: BTS

Span 30 MHz
E'WI".'I'?F':I 71.53 ms

20.4 dBm

29.00 %
-26.00 dB
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802.11n

HT20, 5470~5725 MHz (Aux)

Report No.:E2/2016/A0074
Page: 55 of 331

26dB Band Width Test Data CH-High (5720 MHz)

BE ticright Spectaim Sanlzer - Oiipired B

Canter Freg: &, 720000000 GHz
Avg|Hold: 1010

Trig: Free Run
#Aten: 30 dB

——
EF-Camin: Low

Ref Offset 12.1 dB
Refl 20.00 dBm

#WBW 62 kHz

Occupled Bandwidth Total Power

17
Transmit Freq Error

x dB Bandwidth

2 MHz

-18.175 kHz
20,21 MHz

OBW Power
x dB

DEET17 PM Ko 15, 20 1E

Radio Std; Mone Frequency

Radio Device: BTS

Span 30 MHz
Sweep 71.53 ms

99.00 %
-26.00 dB

L ]

A
Trig: Fres Run
#atten: 30 dB

PHO: Fasp —#—
IF G Lo

Ref Offset 12.13 dB
v Ref 20.00 dBm

#VBW G6ED kHz

o Typs: Log-Pwr
Avg|Hold: 100/ 00

= |
Auto Tune
|
Center Freg

6. 720000000 GHz
(= ——r— =]
StartFreq

5 685000000 GHz
s ——————— |
Stop Freq

5, 745000000 BHZ

CF Step
5000000 M-z

"~ Span 50.00 MHz
1.000 ms (1001 pts)

1 B 717 35 GHz |
2 B 708 30 GHz |
3 573135 GHz |
5 13
G 1
T "
8 ]
El 8
10 I
11 [

i Sy
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802.11n HT40, 5150~5250 MHz (Main)

26dB Band Width Test Data CH-Low (5190 MHz)

Report No.:E2/2016/A0074
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Exparzphi Spuriwesycmadtvme - O rumess B
BL

Center Freq 5.180000000 GHz

MEGalnilow

Ref Offset 12.1 dB
Ref 20,00 dBm

Occupled Bandwidth

Cantes Freq: & 180000000 GHs
AuglHald SVE0

Trig: Fres Run
#Atien: 10 dB

TVEBW B2 KHz

Total Power

36.049 MHz

Transmit Freq Emor
x dB Bandwid

3197 kHz
42,82 MHz

OBW Power
x dB

£3-28:41 AM Mod OF, 301
Radic Std: Mane

Radic Device: BTS

Center Freq
5 190000000 GHE

" span 50 MHz
E-'Wl'f'l'frl 119,22 ms

99.00 %
-26.00 dB2

26dB Band Width Test Data CH-High (5230 MHz)

Dyt Spucteiy nasoe - i B
L1

iE‘--r:nti:rr Freq 5230000000 GHz

WEGaln Lo

Par=

Ref Offset 12.1 B
Ref 20.00 dBm

|
| L T— L
[Center 5.23 GHz

WRes BUW 20 kHz

Oeccupled Bandwidth

Canter Freg: 5 230000000 GHs
Aug|Hald SLE0

Trig: Fres Run
#Athen: 30 dib

TVEBW 62 kHz

Total Power

36.079 MH=z

Transmit Freq Ermor
x dB Bandwidth

30.288 kHz
42.26 MHz x dB

OBW Power

S9-ZH:55 AM Mos OF, 016
Radic Std: None

Radio Device: BTS

Span 50 MHz
E'Wl."ﬂ'frl 118.2 ms

29,00 %
-26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11n HT40, 5250~5350 MHz (Main)
26dB Band Width Test Data CH-Low (5270 MHz)

Report No.:E2/2016/A0074
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Enpanghit Spucimisryemadcoe - oo B
L

Center Freq 5 270000000 GHz

WEGalnLow

Ref Offset 12.1 dB
Ref 20.00 dBm

Occupled Bandwidth

Cunter Freg: & 370000000 GH:
Trig: Fres Run Avg|Hald: SLE0
#Atten: 30 dB

IVBW B2 KHZz

Total Power

36.131 MH=z

Transmit Freq Ermor

x dB Bandwidih

11.300 kHz
42.79 MHz

OBW Power
x B

29-J1:30 AM Mo OF IA1E
Raden Std: Nons

Radic Device: BTS

Center Freg
5 2T000D0ND GHE

[ ™

Span 50 MHz
E'IHE.'E:'I 119,22 ms

20.0 dBm

29.00 %
-26.00 dB

26dB Band Width Test Data CH-High (5310MHz)

EparghE Spucteier- nastoe - i B
L1

iE‘--r:nti:rr Freq 5310000000 GHz

Ref Offset 12.1 dB
Ref 20.00 dBm

Occupled Bandwidth

Cwnter Fregq: 310000000 GHE
Trig: Fres Run
#Atten: 30 di

TVEBW 62 kHz

Total Power

36.121 MH=z

Transmit Freq Emor
x dB Bandwidth

2.055 kMHz
42.30 MHz

OBW Power
xdB

29-15:14 AM Mos 07, I016
Radic Std: None

AuglHald SLE0

Radio Device: BTS

ﬁpaﬁ- 50 MHz

Sweep 119.2 ms

29.00 %
=26.00 dB
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802.11n HT40, 5470~5725 MHz (Main)
26dB Band Width Test Data CH-Low (5510 MHz)
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Enpanghit Spucimirye o - oo B
Center Freq 5.510000000 GHz Cunter Freg: 5510000000 GH

s THg: Fres Run Avg|Hald: SED
WEGalnlow #atton: 10 dB

Offset 12.1 dB
20,00 dBm

\Center 5.51 GHz
WRes BWW 20 KHz IVBW 62 kHz
Occupled Bandwidth Total Power
36.099 MHz
Transmit Freq Ermor -52.990 kHz OBW Power
x dB Bandwidth 42.56 MHz x dB

29-09:45 AM MpJ OF I01¢
Radic Std: None

Radic Device: BTS

Center Freg
5 S100000 GHE

" Span 50 MHz
E'WE'E'I'I 119,22 ms

18.8 dBm

29.00 %
-26.00 dB

Centsr Freg: E850000000 GHE
Trig: Fres Run AvglHald: 5080
il owe #aAtten: 10 di

par=

Ref Offset 12.1 dB
Ref 20.00 dBm

lcenter 5.55 GHz
WRes BW 20 kHz IVEBW 62 kHz
Occupled Bandwidth Total Power
36.076 MH=z
Transmit Freq Ermor =21.625 kHz OBW Power
x dB Bandwidth 42.48 MHz xdB

89-42:45 AM Mos OF, 3016
Radic Std: None

Radio Device: BTS

Center Freg
5 550000000 GHE

o é-paﬁ: 50 MHz
Sweep 119.2 ms

29.00 %
=26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are ref
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26dB Band Width Test Data CH-High (5670 MHz)
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Enpanghit Spuctmisey s pe - oo B
BL

Center Freq 5.670000000 GHz
s THg: Fres Run
MEGaln Low #Atten: 30 dB

|
i. 1
iCenter 5.67 GHz

WRes BW 20 kHz IVBW B2 KHZz

Occupled Bandwidth Total Power

36.123 MH=z
-20,923 kHz OBW Power
42.90 MHz x dB

Transmit Fl&l’." Ermar

x dB Bandwidih

Center Freq: 870000000 GHE
Avg|Hald: BED

29-46:30 AM Mos 0T IA16
Raden Std: Nons

Radic Device: BTS

Center Freg
5 GT000D0ND GHE

Span 50 MHz
E'WE'E'F':I 119,22 ms

29.00 %
-26.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11n HT40, 5470~5725 MHz (Main)
26dB Band Width Test Data CH-Low (5710 MHz)

BE tcighi Sgectiim Sanlpeer - Oodipied B =
. ! A (25640 BM e 15, D018
Canter Freq: 5, 710000000 GHz Radio Swd: Hone Frequency
—e— Trig: Free Run Avg|Hold: 10410
A GainiLow #Atten: J0 dB Radio Device: BTS

Ref Offset 12,1 dB
Ref 20.00 dBm

ki
Il_l.!-'.-' 1

Center 5.716H2 ________ SpanSommHz
Res BW 20 kHz #VBW B2 kHz Sweep 119.2 ms
Occupled Bandwidth Total Power 19.1 dBm
35.927 MHz
Transmit Freq Error -33.931 kHz OBW Power 99.00 %
x dB Bandwidth 40.78 MHz x dB -26.00 dB

A tcighi Sgectaim Sabbier - Seepl B8

PNCY: Fust —e— 1rig: Free Run Avg|Hold: 1005100
IFGain:Low #Agten: 30 JB
- Auto Tune
Ref Offset 12.13 dB ’
Ref 20.00 dBm I————CL L
Center Freg
I = 5. T10000000 GHz2
: 1 . |
StartFreq
. 5660000000 GHZ
it ramd o e’ [T
Stop Freq
5. 7TR0000000 GHZ
I I 494
Span 100.0 MHz CF Step
#VBW 1.5 MHz 1.000 ms (1001 pis)
=1 698 3 GHaz| 1,369 dBm,
2 JBBT T GHz | 24 620 dBm
3 7325 GHz|  -25027 dBm |
5 !
& 1
7 ]
8 I
El )
10 I
11 1
(L TATLIS
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802.11n HT40, 5150~5250 MHz (Aux)
26dB Band Width Test Data CH-Low (5190 MHz)

Report No.:E2/2016/A0074
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Dyt Spucteiera e - Soriosee B
B

Center Freg

5. 190000000 GHz

WEGaln L ow

Par=

Ref Offset 12.1 dB
Ref 20.00 dBm

Oeccupled Bandwidth

Cwnter Freg: 5190000000 GHE
Trig: Fres Run AuglHald 5080
#Athen: 30 db

TVEBW 62 kHz

Total Power

36.062 MH=z

Transmit Freq Ermmor
x dB Bandwidth

=3.822 kHz
43.48 MHz

OBW Power
x dB

Ol AM Mos 07, Z16
Radic Std: None

Radio Device: BTS

~ Span 50 MHz
Sweep 119.2 ms

20.3 dBm

29,00 %
-26.00 dB

26dB Band Width Test Data CH-High (5230 MHz)

Cupagh | Spucteiieya nastoe - i B
B

iE‘--r:nti:rr Freq 5230000000 GHz

WEGaln L ow

par=

Ref Offset 12.1 dB
Ref 20.00 dBm

Center 5.23 GHz
WRes BW 20 kHz

Oeccupled Bandwidth

Cwnter Freg: 5230000000 GHe
Trig: Fres Run
#Atten: 30 di

Il

TVEBW 62 kHz

Total Power

36.112 MH=z

Transmit Freq Ermor
x dB Bandwidth

=735 Hz
39.47 MHz

OBW Power
xdB

25-10:15 AM Mos 07, 016
Radic Std: None

AuglHald SVED

Radio Device: BTS

~ Span 50 MHz
Sweep 119.2 ms

20.6 dBm

29,00 %
-26.00 dB
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802.11n HT40, 5250~5350 MHz (Aux)
26dB Band Width Test Data CH-Low (5270 MHz)
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Center Freq 5270000000 GHz
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Center Freg: 5270000000 GHE
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— L |y .
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Occupled Bandwidth Total Power

36.136 MH=z
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29.00 %
=26.00 dB

OBW Power
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26dB Band Width Test Data CH-High (5310MHz)
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OBW Power
x dB
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26dB Band Width Test Data CH-Low (5510 MHz)

Report No.:E2/2016/A0074
Page: 63 of 331
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Ref Offset 12.1 dB
Ref 20.00 dBm
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r
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Occupled Bandwidth

Center Freg: E.510000000 GHe
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IWVBW 62 KHz

Total Power

36.115 MHz
Transmit Freq Ermor =26.250 kHz OBW Power
x dB Bandwidth 42,323 MHz xdB
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Raddic Std: None
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Center Freg
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=26.00 dB
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26dB Band Width Test Data CH-High (5670 MHz)
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eyl e
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WRes BW 20 KHz IVBW 62 kHz Sweep 119.2 ms

Occupled Bandwidth Total Power 20.1 dBm
36.049 MH=z

Transmit Freq Ermor -42 352 kHz OBW Power 29.00 %

x dB Bandwidth 41.60 MHz x dB -26.00 dB
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802.11n HT40, 5470~5725 MHz (Aux)
26dB Band Width Test Data CH-Low (5710 MHz)
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802.11ac VHT80, 5150~5250 MHz (Main)
26dB Band Width Test Data CH-Mid (5210 MHz)
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Span 100 MHZ
IVBW B2 KWz Sweep 2384 ms

Total Power 20.0 dBm

75.752 MHz

Transmit Freq Ermor -3.219 kHz OBW Power 29.00 %
x dB Bandwidth 100.0 MHz n dB -26.00 dB8
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802.11ac VHT80, 5250~5350 MHz
26dB Band Width Test Data CH-Mid (5290 MHz)
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Total Power 16.4 dBm
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x dB Bandwidth 79.51 MHz xdB -26.00 dB
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802.11ac VHT80, 5470~5725 MHz (Main)
26dB Band Width Test Data CH-Low (5530 MHz)
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802.11ac VHT80, 5470~5725 MHz (Main)
26dB Band Width Test Data CH-Low (5690 MHz)
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IWVBW 62 kHz Sweep 2384 ms
Occupled Bandwidth Total Power 19.4 dBm
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802.11ac VHT80, 5150~5250 MHz (Aux)
26dB Band Width Test Data CH-Mid (5210 MHz)
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802.11ac VHT80, 5250~5350 MHz
26dB Band Width Test Data CH-Mid (5290 MHz)
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802.11ac VHT80, 5470~5725 MHz (Aux)
26dB Band Width Test Data CH-Low (5530 MHz)
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75.116 MHz
it Freg Emrar -113.35 kHz OBW Power 29.00 %
x dB Bandwidth 705 MHz x dB -26.00 dB
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802.11ac VHT80, 5470~5725 MHz (Aux)
26dB Band Width Test Data CH-Low (5690 MHz)
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;C.-r:ntc.‘r Freq 5690000000 GHz

W I BOST:00 AM Mos OF, I01E
Center Freq: 5830000000 GHE Raden Std: Mons

ot Trg: Fres Run AvgiHald: S80/80
neiLow #Atten: 30 di Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm
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Span 100 MHz

Center 5.69 GHz
WRes BW 20 KHz2 IVEW 62 KHZ Eweep 2384 ms

Occupled Bandwidth Total Power 20.T dBm
75.115 MH=z

Transmit Freq Ermor -T4. 061 kHz OBW Power 29,00 %%

x dB Bandwidth 79.84 MHz n dB -26.00 dB

[ T —
HL T

Avg Typs: Log-Pwr
PHO: Foat —+— Trig: Free Run AvglHeld: 1001100
IFGaln:Low #Aen: 30 dB

Fef Offset 12.13 dB
20.00 dBm

o

el P T o el i AT ity | e W et o i, it iy
L Tt i,

~ Span 100.0 MHz
#VEW 1.5 MHz 1.000 ms (1001 pts)

27,608 dBim,
-28.105 dBm
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802.11a, 5150~5250 MHz (Main)
99% Band Width Test Data CH-Low (5180MHz)
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B s
Center Fre Center Freq: 5180000000 GHs
! Trig: Fres Run Avg|Hald: SLED

#Atten: 30 dB

5. 180000000 GHz

WEGalndlow

Ref Offset 12.1 dB
Ref 20.00 dBm

i

TVBW 1 MHz

Total Power

Occupled Bandwidth
16.437 MHz
-36.980 kHz
15.99 MHz

OBW Power
x dB

Transmit Freq Emor
x dB Bandwidth

PE 3517 PH Ry 04, 2008

Raden Std: Nons

Radic Device: BTS

Center Freg
5 10000000 GHE

Span 30 MHz
S'WI".'I'E'F'I 1.067 ms

10.9 dBm

99.00 %
-6.00 dB2

Cunter Freg: & 230000000 GHs
Trig: Fres Run Avg|Hald: SLED
#Atten: 30 dB

= =
il ow

Ref Offset 12.1 dB
Ref 20.00 dBm

it

e r |
Center 5.22 GHz

es BW 300 kHz TVEBW 1 MHz

Total Power

Occupled Bandwidth

16.419 MHz
36.288 kHz
15.49 MHz

OBW Power
x dB

Transmit Freq Ermmor
x dB Bandwidth

o 7 PH R 04 TO0E

Radin Std: Nons

Radic Device: BTS

Span 30 MHz
S'WI".'E'F'I 1.067 ms

10.2 dBm

99.00 %
-6.00 dB2
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99% Band Width Test Data CH-High (5240MHz)
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F Cwnier Fr E 240000000 GHE
Center Freq 5.240000000 GHz - e LAV 3 AglHeld S50

MEGalnLow #Atten: 10 di

Ref Offset 12.1 B
Ref 20.00 dBm

e

E'Een.t-er 5.24 GHz
WRes BW 300 kHz EVEW 1 MHz
Occupled Bandwidth Total PFower
16.539 MH=z
mit Freq Error 62.310 kHz OBW Power
x dB Bandwidth 15.617 MHz xdB

TE-42:30 PH Ky 04 2008

Radic Std: None

Radio Device: BTS

Center Freg
5 240000000 GHE

Span 30 MHz
E'WI".'E'F':I 1.067 ms

10.0 dBm

29.00 %
-6.00 dB
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802.11a, 5250~5350 MHz (Main)
99% Band Width Test Data CH-Low (5260MHz)
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Center Freq 5 260000000 GHz

WEGalnLow

Center Freg: 5 280000000 GHE
Trig: Fres Run Avg|Hald: SED

#Atten: 30 dB
Ref Offset 12.1 dB
Ref 20.00 dBm

it

IF'E,'H:H F'l]ﬂl ';_,'.*'f! I".|14!‘1“|l'|!1:' I.-'.'{il.l,url'- Jf,lill *r'

.I
iCen
WRe

ter 5.26 GHz
s BV 300 KMz

TVBW 1 MHz

Occupled Bandwidth Total Power

16.294 MHz
-1.080 kHz
14.75 MHz2

OBW Power
x dB

Transmit Fl&q Ermar

x dB Bandwidih

.

DEAEAS PH Ry 04 TONA

Radin Std: Nons

Radic Device: BTS

Center Freg
5 26000000 GHE

~ Span 30 MHz
Sweep 1.067 ms

11.1 dBm

29.00 %
-6.00 dB8

99% Band Width Test Data CH-Mid (5300MHz)

Ewryanghil- Spucteies Smasme - COeoriioees B

HL -

Center Freq Canter Freg: 5300000000 GHs
Trig: Fres Run

#Atten: 30 di

5. 300000000 GHz

Ref Offset 12.1 dB
Ref 20.00 dBm

DS 1:26 PH R T

Radic Std: None

Aug|Hald SLE0

Radio Device: BTS

iy

EVEW 1 MHz

Occupled Bandwidth Total Power

16.362 MH=z
=2T.180 kHz
15.68 MHz

OBW Power
xdB

Transmit Freq Ermor
x dB Bandwidth

Span 30 MHz

Sweep 1.067 ms

29.00 %
=6.00 dB
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99% Band Width Test Data CH-High (5320MHz)
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Eparghl Spucteisr e - Soruoe B
[ R

Center Freq 5.320000000 GHz

WEGalnLow

Center Freg: E320000000 GHE
Trig: Fres Run
#Aten: 30 dB

Ref Offset 12.1 dB
Ref 20.00 dBm

Aug|Hald SLE0

06:53:50 PH Bew 042058
Radic Std: None

Radio Device: BTS

= e e E——

EVEW 1 MHz

Occupled Bandwidth Total Power

16.475 MHz
7.934 kHz OBW Power
16.08 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

Span 30 MHz
E'WI".'E'F':I 1.067 ms

11.3 dBm

29.00 %
-6.00 dB
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802.11a, 5470~5725 MHz (Main)

99% Band Width Test Data CH-Low (5500MHz)
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Enrpurghih Spunteim <o - eccumees B
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Center Freg 5500000000 GHz

neiLow

Ref Offset 12.1 dB
Ref 20.00 dBm

Occupled Bandwidth

Cnnter Freg: S SH0000000 GHe
Telg: Fres Run AvgiHald BOBO
#Atten: 30 di

TVBW 1 MHz

Total Power

16.345 MHz

Transmit Freq Ermor

x dB Bandwidth

-8.540 kHz
15.49 MHz

OBW Power
x dB

D810 PH R 04
Raden Std: Mons

Radic Device: BTS

“Span 30 MHZ
Sweep 1.067 ms

99% Band Width Test Data CH-Mid (5580MHz)

Cpagh | Spucteiey nastoe - i B

. BL
Center Freq 5.580000000 GHz

WEGaln L ow

Ref Offset 12.1 dB
Ref 20.00 dBm

| "en 'er 5.58 GHz
s BIW 300 KHz

Occupled Bandwidth

Canter Freg: 5580000000 GHe
Trig: Fres Run AuglHald SLE0

#Athen: 30 di

EVEW 1 MHz

Total Power

16.456 MHz

Transmit Freq Ermmor
x dB Bandwidth

-30.7T7T2 kHz
13.89 MHz

OBW Power
x dB

o7-04:00 PH Baw 04208
Radic Std: None

Radio Device: BTS

Center Freg
5 SA0DODD0D GHE

!|"']|'l IILIJ

Epan 30 MHz

Sweep 1.067 ms

11.7T dBm

99.00 %
-6.00 dB
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99% Band Width Test Data CH-High (5700MHz)
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7 Canter Freg: 5 700000000 GHs
Center Freq 5. 700000000 GHz - e VA 3 AugIHeld S350

MEGalniLow #Atten: 10 di

lcenter 5.7 GHz
WRes BV 300 KHz #VEW 1 MHz

Occupled Bandwidth Total PFower
16.307 MH=z

Transmit Freq Ermmor 22 98T kHz OBW Power

x dB Bandwidth 15.65 MHz xdB

D709 74 PH B 04

Radic Std: None

Radio Device: BTS

Span 30 MHz
E'WI".'E'F':I 1.067 msj§

10.9 dBm

29.00 %
-6.00 dB
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802.11n HT20, 5150~5250 MHz (Main)
99% Band Width Test Data CH-Low (5180 MHz)

Ewpunghit Spucimes &mipe - oo B
[ L [ " 07 42:26 PH R 04088
= + 5. 18000 0 Center Freg: 5 180000000 GHE Raden Std- Hons
Center FH:'Q 5.180000000 GHz s THg: Fres Run Avg|Hald: SED
WEGalnlow #atten: 10 dB Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

1 Center Freg
" ' I '_ I .. |
1 1

5180000000 GHE

Span 30 MHz
WRes BW 300 KHz TVEW 1 MHz Sweep 1.067 ms
Occupled Bandwidth Total Power 8. 7T dBm
17.783 MHz
Transmit Freq Ermor -19.823 kHz OBW Power 29.00 %
x dB Bandwidth 16.69 MHz n dB -6.00 dB

[ ' O 1: 50 P Mo D408
Cwnter Freg: 5220000000 GHe Radéc Std: None

Trig: Fres Run AvglHald: 5080

#Atten: 30 di Radio Device: BTS

Ref Offset 12.1 B
Ref 20.00 dBm

-|T|"['-}"H“'F'.'.l;'"ﬂfﬂhh}'[“f

iy

Span 30 MHz
IVEW 1 MHz Sweep 1.067 ms
Oeccupled Bandwidth Total Power
17.757 MH=z
Transmit Freq Ermmor 31.903 kHz OBW Power 99,00 %%
x dB Bandwidth 10,83 MHz xdB -6.00 dB2
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99% Band Width Test Data CH-High (5240 MHz)
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Center Freq 5.240000000 GHz

WEGalnLow

Canter Freg: 5 240000000 GHs
Trig: Fres Fun Aug|Hald: SLE0

#Atten: 30 di

Ref Offset 12.1 B
Ref 20.00 dBm

r'|I ﬁ..1|r||1;'ilﬁ_é 'n'l]rl +.il [J]\_Hh‘ A |'|'||'|-'r I||
|'-i|.- '
i
e

jL."ent-er 5.24 GHz

WRes BW 300 kKHz EVEW 1 MHz

Ocecupled Bandwidth Total Power

17.648 MH=z
23264 kHz
16.62 MHz

OBW Power
xdB

Transmit Freq Ermor
x dB Bandwidth

um. ‘1 *I, |I|I|II IF:;FII“ 0 1 ‘] I|I |F|

O SEI2% PH Ry D4

Radic Std: None

Radio Device: BTS

Center Freg
5 240000000 GHE

Span 30 MHz
E'WI".'E'F':I 1.067 ms

11.4 dBm

29.00 %
-6.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

AT G o R AR CHREL RS T PR ESTERTI0% c AFLALAN P E R T 0 AT -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-

pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

SHRBRARIEGF 2P |1(886-2) 2299-3279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group

Attention is drawn to the limitation of liability, indemnification and



802.11n HT20, 5250~5350 MHz (Main)
99% Band Width Test Data CH-Low (5260 MHz)
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Enparghit Spuctmisrye o - Ceor oo B
L

Center Freq 5.260000000 GHz

WEGalnLow

Center Freg: 5 280000000 GHE
Trig: Fres Run Avg|Hald: SLE0
#Atten: 10 dB

Ref Offset 12.1 dB
Ref 20.00 dBm

™y !fi'rfﬂ'fl'

1 L PRt .
lCenter 5.26 GHz

WRes BW 300 kHz TVBW 1 MHz

Occupled Bandwidth Total Power

17.612 MHz
14105 kiHz
14.92 MH2

OBW Power
x dB

Transmit Freq Ermor

x dB Bandwidth

OTHEITT PH Ry

Radiz Std: Nons

Radic Device: BTS

Center Freg
5 260000000 GHE

“Span 30 MHz
E'WI‘!'I‘!';'I 1.067 ms

11.8 dBm

99,00 %
-6.00 dB

Center Fregq: S300000000 GHE
Trig: Fres Run AvglHald: 5080
#Atten: 30 di

par=

EVEW 1 MHz

Occupled Bandwidth Total Power

17.767 MHz
=23.085 kHz
16.70 MHz

OBW Power
xdB

Transmit Freq Ermmor
x dB Bandwidth

Radic Std: None

Radio Device: BTS

Span 30 MHz
E'WI".'E'F'I 1.067 ms

10.1 dBm

99,00 %
=6.00 dB2
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99% Band Width Test Data CH-High (5320 MHz)
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CpaghE Spucteieya e - Sorioe B

; Cwenier Fr E 330000000 GHE
Contar Freg 5.320000000 GHz ipa  THG Fr--gun Avg|Hald: SMED

MEGalnLow #Atten: 310 di

EVEW 1 MHz

Occupled Bandwidth Total Power
17.764 MH=z

Transmit Freq Ermmor -45.322 kHz OBW Power

x dB Bandwidth 16.90 MHz xdB

ER-03:30 PH N D4, 2088
Radic Std: None

Radio Device: BTS

Span 30 MHz
E'WI".'E'F':I 1.067 ms

10.1 dBm

29.00 %
-6.00 dB
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802.11n HT20, 5470~5725 MHz (Main)
99% Band Width Test Data CH-Low (5500 MHz)
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Ewpunghit Spucimes &mape - eorUioees B
EL

Crntr‘r Fire Canter Freg: S.500000000 GHe

g5 Trig: Fres Run Avg|Hald: SE0

#Atten: 30 dil

5. 500000000 GHz

WEGalndlow

Ref Offset 12.1 dB
Ref 20.00 dBm

‘H..entnr 5.5 GHz

WWRes BW 300 kHz TVEBW 1 MHz

Occupled Bandwidth Total Power

17.787 MHz
=04 480 kHz
17.22 MH2

OBW Power
x dB

Transmit FIF:I" Ermrar

x dB Bandwidth

84240 PH Ry 04, 00 A
Radiz Std: Nons

Radic Device: BTS

“Epan 30 MHz
Sweep 1.067 ms

10.5 dBm

29.00 %
=6.00 dB8

99% Band Width Test Data CH-Mid (5580 MHz)

Enparghl Spuctmem drastere - ccupees B

BL r-

Center Freg 5 Canter Freg: SS80000000 GHs
Trig: Fres Run

#Aten: 30 di

 2E0000000 GHz

WEGaln L ow

Ref Offset 12.1 dB
Ref 20.00 dBm

EVEW 1 MHz

Occupled Bandwidth Total Power

17.668 MH=z
=-35.402 kHz
16.40 MHz

OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

EE-45:05 PH B D4, T058
Radic Std: None

Aug|Hald SLE0

Radio Device: BTS

Center Freg
5 580000000 GHE

SpéH éﬂ MH:

Sweep 1.067 ms

11.4 dBm

29.00 %
=6.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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99% Band Width Test Data CH-High (5700 MHz)

Ewynaghit- Spucimes &mcne - Seor e B
: RL E W7 34 PH R 04, 2
oo o Cenisr Frpq B T0O000000 GHE Raden Std: Hons
Center FH:Q .700000000 GHz s THg: Fres Run HAvg|Hald: SE0
WEGalnlow #atten: 10 dB Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

,.I-.|I:_j '~.~1|

FFFErEE LT
.

jL."en ter 5.7 GHz N ) ' “ Span 30 MHz
WRes BW 300 kHz TVEW 1 MHz Sweep 1.067 ms

Occupled Bandwidth Total Power 8.71 dBm
17.666 MHz

Transmit Freq Ermor -42 236 kHz OBW Power 29.00 %

x dB Bandwidth 17.26 MHz n dB -6.00 dB
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802.11n HT20, 5470~5725 MHz (Main)
99% Band Width Test Data CH-Low (5720 MHz)
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BE tcighi Sgectaim Sastieer - Oonpied B
THT )

Canter Freg: &, 720000000 GHz

Trig: Fres Run Avg|Hold: 10810

#Atten: 30 dB

——
EF-Camin: Low

Ref Offset 12,1 dB
Refl 20.00 dBm

#WBW 1 MHz

Occupied Bandwidth Total Power

17.807 MHz
45977 kHz
15.91 MHz

OBW Power
x dB

Transmit Freq Error

x dB Bandwidth

=
(5117 PM N 15, 2018

Radio Std; None Frequency

Radio Device: BTS

Span 30 MHz
Sweep 1.067 ms

10.8 dBm

HL ]
Avg Typa: Log
Avg|Hold: 1001

07, 016
Pt

e

PN Fast —e— 1rig: Free Run 00
IFGaln:Low A
Auto Tune
Reef Offset 12.13 dB
v Ref 20000800 0000000000O0OT- |
Center Freg
5. T20000000 GHz2
Fs — ——— |
StartFreq
& BUSO000000 GHz
;e — ——— |
Stop Freq
5, 745000000 QHZ
N 490
Span 50.00 MHz CF Step
#VBW GE0 kHz Sweep 1.000 ms (1001 pis) 5.000000 M-z
=1 6,717 35 GHz|
2 B.708 30 GHz |
3 5731 35 GHz |
5 !
& 1
7 !
8 |
El 8
10 1
11 |
(L

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11n HT20, 5150~5250 MHz (Aux)
99% Band Width Test Data CH-Low (5180 MHz)

Eapamzht Spucome— Ao - Ccsumes e
e L 0 el B7-40:337 PH N 04, 204E
n 0 5. 1R0D00 0 Center Freg: 5 180000000 GHE Radic Std: None
Lkt Frwes S SR (. Gt = Trig: Fres Run Avg|Hald: SE0
#Atien: 30 dB Fadio Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

Center Freg
5 18000000 GHE

[Center 5.1% GHz Span 30 MHz
WRes BW 300 KHz EVEW 1 MHz Sweep 1.067 ms
Occupled Bandwidth Total Power
17.721 MH=z

Transmit Freq Ermor 13.605 kHz OBW Power 99,00 %%
x dB Bandwidth 17.52 MHz xdB =6.00 dB8

99% Band Width Test Data CH-Mid (5220 MHz)

L T T T —
LT 1 - 2
i o 5 o000 0 Center Freg: 5 220000000 GHE Radic Std: None
Center F'rru!q 3.220000000 GH2 s THig: Fres Run Avg|Hald: S0E0
MEGalncLow #Atten: 310 dB Radio Device: BTS

¢ k00 PH Ry D04, 200

Ref Offset 12.1 dB
Ref 20.00 dBm

Span 30 MHz
EVEW 1 MHz Sweep 1,067 ms

Occupled Bandwidth Total Power 11.0 dBm
17.793 MHz

Transmit Freq Emor =30.993 kHz OBW Power 99,00 %%

x dB Bandwidth 17.35 MHz xdB =6.00 dB
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99% Band Width Test Data CH-High (5240 MHz)
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Dyl Spucteies Ao - Socuome B
Rl

i 4 Canter Frag: & 240000000 GHE
Center Freg 5. 240000000 GHz - e F"_'gun AglHeld S50

MEGalnLow #Atten: 10 dB

\center 5.24 GHz
WRes B 300 kHz IVEW 1 MHz
Occupled Bandwidth Total PFower
17.752 MHz
Transmit Freq Ermor -48.623 kHz OBW Power
x dB Bandwidth 16.78 MHz xdB

D7 EA1 PH Nay 04 2088

Radic Std: None

Radio Device: BTS

Center Freg
5 240000000 GHE

.f|
|1I

Span 30 MHz
E'WI".'E'F'I 1.067 msj§

10.7T dBm

29.00 %
-6.00 dB2
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802.11n HT20, 5250~5350 MHz (Aux)
99% Band Width Test Data CH-Low (5260 MHz)
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T
L1

;C.-r:ntc.‘r Freqg 5. 260000000 GHz

WEGalnl o

Cwnter Freg: & 280000000 GHe
Trig: Fres Run AvglHald: 5080
#Atten: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

DTSR 2E PH Ko D4

Radic Std: Mons

Radic Device: BTS

enter 5.26 GHz

es BW 300 KHz TVBW 1 MHz

Occupled Bandwidth Total Power

17.713 MHz
23,277 kz
17.17 MHz

OBW Power
x dB

Transmit Freq Ermor

x dB Bandwidth

Center Freg
5 260000000 GHE

Span 30 MHz
E'Wl'ﬂ?rl 1.067 mis

29.00 %
-6.00 dB8

e

it Spuntmem Smioe - i B

Center Freq: E300000000 GHE

Trig: Fres Run
#Atten: 30 di

AuglHald BABL

TVBW 1 MHz

Occupled Bandwidth Total Power

17.667 MHz
-33.102 kHz
17.25 MH2

OBW Power
x B

Transmit Freq Ermor

x dB Bandwidth

ER-032:00 PH Rerw D4, 208
Badis Std- bons

Radic Device: BTS

“Span 30 NIHZ
Sweep 1.067 ms

12.9 dBm

29.00 %
=6.00 dB8
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99% Band Width Test Data CH-High (5320 MHz)
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Enpanghit Spuctmiysmdcne - oo B
BL

Center Freq 5320000000 GHz

WEGalnlow

Center Freq: E370000000 GHE
Trig: Fres Run
#Atten: 30 dBl

Ref Offset 12.1 dB
Ref 20.00 dBm

Avg|Hald: SED

BW-41:47 PH Ry 04 T00H
Radin Std: Nons

Radic Device: BTS

0

lcenter 5.32 GHz

WRes BW 300 kHz TVEBW 1 MHz

Total Power

Occupled Bandwidth
17.826 MHz
=3T7.140 kHz OBW Power
16.87 MHz x dB

Transmit Freq Ermmor
x dB Bandwidth

LA } Wil
Ill.ili.m Iu‘i-'jlirﬂ.".

Span 30 MHz
SWI"I"FJ 1.067 ms

11.4 dBm

29.00 %
=6.00 dB
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802.11n HT20, 5470~5725 MHz (Aux)
99% Band Width Test Data CH-Low (5500 MHz)

Eaparght Spuctees Ao . Cocuoess e
RL - o
o 0 5 5 i 0 Center Freg: E.500000000 GHE Radic Std: None
Center Freg 5.500000000 GHz A s Ag|isle- S/BG
#Atten: 30 dib Radio Device: BTS

BE-A3:47 PH Ry D4, 200

Ref Offset 12.1 dB
Ref 20.00 dBm

GHz i = X : "~ Span 30 MHz
00 kKHz EVEW 1 MHz Sweep 1.067 ms
Occupled Bandwidth Total Power \
17.691 MHz
Transmit Freq Ermmor =-19.021 kHz OBW Power 99,00 %%
x dB Bandwidth 17.20 MHz x dB =6.00 dB8

99% Band Width Test Data CH-Mid (5580 MHz)

Exrprrght Spunteem S - cumees B
BL

Center Freg 5

oU-4 550 PH Row D4, 20048

SR 0 Center Freq: ES80000000 GHz r Padic Std: Mons
SHU IR RUIR S HE S Trig: Fres Run AugiHald: BLBD
MFGalnlow #Ation: 30 di Radio Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

5 50000000 GHE|

Wt sy

Span 30 MHz
AVEBW 1 MHz sweep 1.067 ms

Occupled Bandwidth Total Power
17.582 MHz

Transmit Freq Ermor =3T. 254 kHz OBW Power

x dB Bandwidth 16.61 MHz xdB
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99% Band Width Test Data CH-High (5700 MHz)

Capaaghi- Spurhesr <o - ool Be
BL - T
— 5 TOODO00O00 Canter Freg: 5 TOO000000 GHE Radic Std: None
Center F“:q 3. 700000000 GHz s T Fres Run Avg|Hald: SED
MEGalnLow #Atten: 10 di Radic Device: BTS

4007 PH Naw 04 2088

Ref Offset 12.1 dB
Ref 20.00 dBm

lcenter 5.7 GHz = ; ' N Span 30 MHz,
WRes BIW 300 KHz EVEW 1 MHZ Sweep 1.067 mel

Occupled Bandwidth Total Power

17.660 MHz
Transmit Freq Ermmor =29.543 kHz OBW Power 29,00 %%
x dB Bandwidth 17.43 MHz xdB -6.00 dB2
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802.11n HT20, 5470~5725 MHz (Aux)
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99% Band Width Test Data CH-Low (5720 MHz)

BE tcviighi Sgectaim Saskier - Ooupied BW
THT

Canter Freg: & 720000000 GHz
—— Trig: Free Run

#F-GaimLow #atten: 30 dB

Ref Offset 12,1 dB
ity Ref 20.00 dBm

e
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802.11n HT40, 5150~5250 MHz (Main)
99% Band Width Test Data CH-Low (5190 MHz)
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802.11n HT40, 5250~5350 MHz (Main)
99% Band Width Test Data CH-Low (5270 MHz)
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802.11n HT40, 5470~5725 MHz (Main)
99% Band Width Test Data CH-Low (5510 MHz)
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99% Band Width Test Data CH-High (5670 MHz)
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802.11n HT40, 5470~5725 MHz (Main)
99% Band Width Test Data CH-Low (5710 MHz)
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802.11n HT40, 5150~5250 MHz (Aux)
99% Band Width Test Data CH-Low (5190 MHz)
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802.11n HT40, 5250~5350 MHz (Aux)
99% Band Width Test Data CH-Low (5270 MHz)
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802.11n HT40, 5470~5725 MHz (Aux)
99% Band Width Test Data CH-Low (5510 MHz)
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99% Band Width Test Data CH-High (5670 MHz)
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802.11n HT40, 5470~5725 MHz (Aux)
99% Band Width Test Data CH-Low (5710 MHz)
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802.11ac VHT80, 5150~5250 MHz (Main)
99% Band Width Test Data CH-Mid (5210 MHz)
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802.11ac VHT80, 5250~5350 MHz
99% Band Width Test Data CH-Mid (5290 MHz)

Eupaghl Spucteieya nasoe - i Br
B

Ct:ntcrr Freq 5230000000 GHz

WIEL

Cenier Frlq 5 390000000 GHE
Trig: Fres Run
#Athen: 30 dib

-
GalnLow

Ref Offset 12.1 dB
Ref 20.00 dBm

WRes BW 300 kKHz EVEW 1 MHz

Occupled Bandwidth Total Power

75.011 MH=z
-1T9.75 kHz
64.00 MHz

OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

T4 1:56 AW Mos 07, 3T
Radic Std: None

AuglHald SUE0

Radio Device: BTS

Span 100 MHz
S“‘EEI.'I‘ 3.4 ms

7.04 dBm

29.00 %
-6.00 dB2

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

AT GORP S ML S S EHRRELRSL T RFAREEETINR AL AL AT L G FT

s A TG e
his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.

Attention is drawn to the limitation of liability, indemnification and

jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-

pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/# BEHRATHA A EF T I 1B 134 5L

t (886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group

G T

27

FAREPELP



Report No.:E2/2016/A0074
Page: 103 of 331

802.11ac VHT80, 5470~5725 MHz (Main)
99% Band Width Test Data CH-Low (5530 MHz)
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802.11ac VHT80, 5470~5725 MHz (Main)
99% Band Width Test Data CH-Low (5690 MHz)

Erpnrphit Spuntmm Smasme - i B

1 EL
Center Freq 5690000000 GHz

i . 104730 AM Mos 07, Z018
Eenter Freg: 5830000000 GHE Raden Std: Mons

S Trig: Fres Run AvgiHald: BLBD
il owe #Atien: 30 di Radio Device: BTS

Ref Offset 12.1 0B
Ref 20.00 dBm

| pt PO VAN YO Y [0
REREEEVE B

WRes BW 300 kHz TVBW 1 MHz Bweep 34 ms

Occupled Bandwidth Total Power 8.49 dBm
75.137 MHz

Transmit Freq Ermor -390.37 kHz OBW Power 29.00 %

x dB Bandwidth 63.86 MHz xdB -6.00 dB

1w TRTRIE

[ T —
HL T

Avg Typs: Log-Pwr
PHO: Foat —+— Trig: Free Run AvglHeld: 1001100
IFGaln:Low #Aen: 30 dB

Fef Offset 12.13 dB
20.00 dBm

o

el P T o el i AT ity | e W et o i, it iy
L Tt i,

~ Span 100.0 MHz
#VEW 1.5 MHz 1.000 ms (1001 pts)

27,608 dBim,
-28.105 dBm

=i
Aﬂmnummnuu-};-_l

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

e ABREPHERFG AP |1(886-2) 2299-3279 f (886-2) 2298-0488 www.tw.sgs.com
Member of SGS Group



Report No.:E2/2016/A0074
Page: 105 of 331

802.11ac VHT80, 5150~5250 MHz (Aux)
99% Band Width Test Data CH-Mid (5210 MHz)
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802.11ac VHT80, 5250~5350 MHz
99% Band Width Test Data CH-Mid (5290 MHz)
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802.11ac VHT80, 5470~5725 MHz (Aux)
99% Band Width Test Data CH-Low (5530 MHz)
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802.11ac VHT80, 5470~5725 MHz (Aux)
99% Band Width Test Data CH-Low (5690 MHz)
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6dB Band Width measure with Peak detector for FCC

802.11a, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5745 MHz)
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6dB Band Width Test Data CH-High (5825 MHz)
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802.11n_HT20, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5745 MHz)

Enpanghit Spuctmirye miscoe - oo B
L1l i
& . 5. 74500 W] Center Freq: & TAS000000 GHE
Center Freq 5.745000000 GHz B et i
WEGalnlow #atten: 10 dB Radic Device: BTS

AR5 F W O, Y
Radin Std: Nons

Ref Offset 12.1 dB
Ref 20.00 dBm

“Span 30 MHz.
EVEBW 300 kHz Sweep 2.033 me

Occupled Bandwidth Total Power 16.8 dBm
17.591 MHz

Transmit Freq Ermor -3.066 kHz OBW Power 29.00 %

x dB Bandwidth 13.84 MHz n dB -6.00 dB

[ [ OE-S2:44 PH Ko D4, T088
Center Freg: 5 TASN00000 GHE Radic Std: None

Trig: Fras Run AvglHald: 5080

#Aten: 30 di Radio Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

-5.pa-n 30 MHz
EWVEBW 3I00 kHz Sweep 2933 ms

Occupled Bandwidth Total Power 17.1 dBm
17.581 MHz

Transmit Freq Ermor -8, 564 kHz OBW Power 99,00 %%

x dB Bandwidth 13.00 MHz x dB =6.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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6dB Band Width Test Data CH-High (5825 MHz)

Report No.:E2/2016/A0074
Page: 111 of 331

Dyl Spucteie & nasoe - i B
Rl

Center Freq 5.825000000 GHz

WEGalnLow

Center Freg: SEAI5000000 GHE
Trig: Fres Run
#Atten: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

Eenfer 5825 GHz
WRes BW 100 kHz EVEW 300 KHz

Ocecupled Bandwidth Total Power

17.599 MHz
-15.385 kHz OBW Power
15.37 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

Aug|Hald SUE0

OU-54:4T PH Ko 04 008

Radic Std: Nons

Radio Device: BTS

‘Epan 30 MHz
E'WI".'I'?F':I 2933 ms

17.1 dBm

29.00 %
-6.00 dB2
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802.11n_HT20, 5725~5850 MHz (Aux)

6dB Band Width Test Data CH-Low (5745 MHz)
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Eparght Spucteier - nasteoe - i B
B

Center Freq 5. 745000000 GHz

Trig: Fres Run
#Atten: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

|
JCenter 5.745 GHz

WRes BW 100 kHz IWEBW 300 kHz

Occupled Bandwidth Total Power

1 10 MHz
=-8.332 kHz OBW Power
16.31 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

Center Freg: & TAS000000 GHE
Avg|Hald: SE0

93140 PH Ray D4, 000

Radéc Std: None

Radic Device: BTS

“Span 30 MHz,
Sweep 2.933 ms

29.00 %
=6.00 dB

it Spuntmem S - Socumes B

Trig: Fres Run
#Atten: 30 dit

Ref Offset 12.1 dB
Ref 70.00 dBm

TVBW 300 kHz

Occupled Bandwidth Total Power

17.633 MH=z
-2.035 kHz OBW Power
15.06 MHz x dB

Transmit Freq Ermor

x dB Bandwidth

Center Freq: 5 TASH00000 GHE
Avg|Hald: BLBO

EE-53:55 PH N D4, Z088
Radic Std: Mons

Radic Device: BTS

Span 30 MHZ
Sweep 2.933 ms

18.8 dBm

29.00 %
-6.00 dB8

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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6dB Band Width Test Data CH-High (5825 MHz)

arymmphi Spurte & - ooy B
BL - s -
— 5. B2500 ] Canter Freg: 5825000000 GH Radic Std: None
Center FH:E-] 3.823000000 GHz s T Fres Run Aug|Hald SMED
MEGalnLow #aAtten: 10 dB Radic Device: BTS

B55:47 PH Kow D4 088

Ref Offset 12.1 B
Ref 20.00 dBm

_Ecent'er 5825 GHz ) . ) " Span 30 NMHz
WRes BWW 100 kHz EVEW 300 KHz Sweep 2933 ms

Occupled Bandwidth Total Power 19.1 dBm
17.575 MH=z

Transmit Freq Ermmor -3.148 kHz OBW Power 29,00 %%

x dB Bandwidth 15.74 MHz xdB -6.00 dB8

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11n_HT40, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5755 MHz)

Enpangtit Spuctmimrye o - oo B
. WE - ! 29:50:137 AM Mpa OF_IA1¢
& + 5 TE500 0 Center Freq: 5 TSS000000 GHE Radin Std: Hons
Center Freg 5. 755000000 GHz e an AigHeld: 80/8a
WEGalnlow #atten: 10 dB Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

Span 50 MHz
VEW 300 kHz Sweep 4.8 ms

Occupled Bandwidth Total FPower 16.7 dBm
35.998 MHz

Transmit Freq Ermor 21.TAT kHz OBW Power 29.00 %
x dB Bandwidth 35.12 MHz xdB -6.00 dB

[ [ S9-53:20 AM Mo 07, 016
Center Freg: 5 THS000000 GHE Radic Std: None
Trig: Fras Run AvglHald: 5080
#Atten: 30 di Radio Device: BTS

Ref Offset 12.1 B
Ref 20.00 dBm

Center Freg
5 TRS0D0D0M) GHE

enter 5.795 GHz - . ) Span 50 MHz
WRes BIWW 100 KHz #VEW 300 kHz Sweep 4.8 ms

Occupled Bandwidth Total Power

36.030 MH=z
Transmit Freq Emor 10.363 kHz OBW Power 99,00 %%
x dB Bandwidth 35.11 MHz xdB =6.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11n_HT40, 5725~5850 MHz (Aux)
6dB Band Width Test Data CH-Low (5755 MHz)
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Enpanghit Spuctmisey o - oo e B

T
Center Freq 5. 755000000 GHz
MEGalnlow

Ref Offset 12.1 dB
Ref 20,00 dBm

Occupled Bandwidth

Center Freg: 5 TSS000000 GHE
Trig: Fres Run Avg|Hald: BED
#Atten: 10 dB

TVBW 300 kHz

Total Power

36.132 MHz

Transmit Freq Ermor

x dB Bandwidih

-16.972 kHz
35.11 MHz

OBW Power
x dB

2951:23

Raden Std: Mons

AM Mpa OT IA1R

Radic Device: BTS

Span 50 MHz
S“‘EEI} 4. 8 ms

18.8 dBm

29.00 %
-6.00 dB8

6dB Band Width Test Data CH-Mid (5795 MHz)

Cpargh - Spucteiy- rasoe - Sccioe B

- BL
Center Freq 5.795000000 GHz

niLow

P

Ref Offset 12.1 dB
Ref 20.00 dBm

L
enter 5.795 GHz
WRes BW 100 kHz

Oeccupled Bandwidth

Cwnter Freg: 5 THS000000 GHE
Trig: Fres Run
#Aten: 30 dib

TVEBW 300 kHz

Total Power

36.056 MH=z

Transmit Freq Emor
x dB Bandwidth

5.123 kHz
35.15 MHz

OBW Power
x dB

2954100 AM Mps O7 _In1e

Radic Std: None

AuglHald SLE0

Radio Device: BTS

Center Freg
5 TR500D000 GHE

gpan 50 MHz
S“‘EEP 4.8 ms

19.0 dBm

99.00 %
-6.00 dB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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802.11ac VHT80, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5775 MHz)
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it Spmntee S mastor - Scumies B

R L
— 5 77500 0 Cunter Freg: & TT5000000 GHs
Center Fregq 5. 775000000 GHz Trin: Fros Fun AvglHald: 5188

#Atten: 30 di

Ref Offset 12.1 dB
Ref 20.00 dBm

1 i_.-'...'-..-.q._d.l'.l NENER 4_..;..-"-|-

TVBW 300 kHz

Occupled Bandwidth Total Power

75.028 MHz
3.081
72.57 MHz2

OBW Power
x dB

Transmit Freq Ermor kHz

x dB Bandwidih

.1

F1-13:54 AM Mos OF 3016

Rades Std: Mons

Radic Device: BTS

" span 100 MHz
S“‘EEP 96 mis

17.6 dBm

29.00 %
-6.00 dB8

802.11ac VHT80, 5725~5850 MHz (Aux)

6dB Band Width Test Data CH-Low (5775 MHz)

Carvasphi Spurheer o - horiimeed BR

BL [

Center Fruq Centsr Freg: ETTS000000 GHE
Trig: Fres Run

#Atten: 30 di

5.7 73000000 GHz

WEGalnLow

Ref Offset 12.1 dB
‘Ref 20,00 dBm

TVEBW 300 kHz

Ocecupled Bandwidth Total Power

75.000 MHz
-37.736 kHz
24.30 MHz

OBW Power
xdB

Transmit Freq Ermor
x dB Bandwidth

F1-19:57 AM Mps OF 3016

Radic Std: None

Aug|Hald SLE0

Radio Device: BTS

Span 100 MHz
S“‘EEP 9.6 ms

29.00 %
-6.00 dB2
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6dB Band Width measure with Average detector for IC

802.11a, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5745 MHz)

Enrpanghit Spucimisrye o - oo B
BL B7-13:3% PH Maw D4 J04A
& + 5 74500 0 Cenisr Frpq B Tds000000 GHE F-!:.-d..-lﬁ el lhlgn.
Center Froeq 5 745000000 GHz e an AiglHole: ssa
WEGalnlow #atton: 10 dB Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm
1

-Een:ter 5.745 GHz = Y s T Span 30 R
WRes BW 300 KHz TVEW 1 MHz Sweep 1.067 ms
Occupled Bandwidth Total Power
16.461 MHz
Transmit Freq Ermor 26201 kHz OBW Power
x dB Bandwidth 15.47 MHz xdB

Caryamphi Spurtee Ao - ooy BR
RL o7 1:18 PH haw D408
— 5 TR0 ] Canter Fr.q 5 TASO00000 GHE Radec Std: None
Center Freq 5. 785000000 GHz e an AglHale: B/BG
MEGalnaLow #aAtten: 10 di Radic Device: BTS

Ref Offset 12.1 dB
Ref 20.00 dBm

Jcen"er 5785 GHz - ) = " Span 30 NHz
WRes B 300 kHz IVEW 1 MHz Sweep 1,067 ms
Occupled Bandwidth Total Power
16.440 MH=z
Transmit Freq Ermor =2.TOT kHz OBW Power
x dB Bandwidth 15.38 MHz xdB

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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6dB Band Width Test Data CH-High (5825 MHz)

Carpanghi Spurte & - ooy B
BL

2 Canter Freq: 5825000000 GHs Radic Std: Nons
Center Freq 5.825000000 GHz - oih e AugiHeld S350

MEGalnaLow #Atten: 10 di Radic Device: BTS

O734:51 PH Naw 04 2008

Ref Offset 12.1 B
Ref 20.00 dBm

ity 'rlf-.-'ﬂﬁ'f:"ﬂ”|7=.!'-uf"#"lt:'r.u.;-qs'_"*.ﬁ,-&.
[l

[ Ilvr'f“_-

it 'ilfllllﬁlrllﬂ'

|
-y:en't'er 5825 GHz ' : ' ~ Span 30 MHz
WRes BW 300 kHz IVEW 1 MHz Sweep 1.067 ms
Occupled Bandwidth Total Power 10.7 dBm
16.448 MHz
Transmit Freq Ermmor 29.125 kHz OBW Power 99,00 %%
x dB Bandwidth 14.97 MHz xdB -6.00 dB
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802.11n_HT20, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5745 MHz)
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Enpangtit Spuctmisryematcpe - oo B
L

Center Freq 5 745000000 GHz

WEGalnLow

Center Freq: & TAS000000 GHE
Trig: Fres Run Avg|Hald: SMED
#Atten: 10 dBl

Ref Offset 12.1 dB
Ref 20.00 dBm

I"qu;: f m 1IJ

TVBW 1 MHz

Occupled Bandwidth Total Power

17.702 MH=z
43,673 kHz
15.94 MHz

OBW Power
x dB

Transmit Freq Ermor

x dB Bandwidth

i

U510 PH R 04 20
Raden Std: Nons

Radic Device: BTS

Span 30 MHz
E'WE'I‘!'I':I 1.067 ms

10.T dBm

29.00 %
=6.00 dB8

6dB Band Width Test Data CH-Mid (5785 MHz)

Enrparghl Spucteesy <o - s o B

LI I
Conter Freg Canter Freg: 5 TES000000 GHE
Trig: Fres Run

#Atten: 30 di

5. 75000000 GHz

neiLow

Ref Offset 12.1 dB
Ref 20.00 dBm

EVEW 1 MHz

Occupled Bandwidth Total Power

17.142 MH=z
154.16 kHz
16.66 MHz

OBW Power
x dB

Transmit Freq Ermor
x dB Bandwidth

EE-53:07 PH R
Radic Std: None

Aug|Hald SLE0

Radio Device: BTS

Span 30 MHz

Sweep 1.067 ms

11.0 dBm

29.00 %
=6.00 dB
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6dB Band Width Test Data CH-High (5825 MHz)
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802.11n_HT20, 5725~5850 MHz (Aux)
6dB Band Width Test Data CH-Low (5745 MHz)
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EL - o
H 1 5 74500 0 Center Freg: & TAS000000 GHE Radéc Std: None
Center Freg 5.745000000 GHz B res Fin AvgIold: 50/80
#Atten: 30 dib Radio Device: BTS

OW-S3:05 PH oy D4, J0008

Ref Offset 12.1 dB
Ref 20.00 dBm

Illlwr .I'|'|I'r Y _I t-"ifll' .

5.745 GHz ' ) ' ' Span 30 MHz
W 300 KHz TVEW 1 MHz Sweep 1.067 ms
Occupled Bandwidth Total Power
1 45 MHz
Transmit Freq Ermmor =44 T5T kHz OBW Power 99,00 %%
x dB Bandwidth 16.56 MHz x dB =6.00 dB8

6dB Band Width Test Data CH-Mid (5785 MHz)
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1
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6dB Band Width Test Data CH-High (5825 MHz)
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802.11n_HT40, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5755 MHz)
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802.11n_HT40, 5725~5850 MHz (Aux)
6dB Band Width Test Data CH-Low (5755 MHz)

Report No.:E2/2016/A0074
Page: 124 of 331

Enpunghit Spuctmisrye o - oo B

EL
Center Freg 5. 755000000 GHz

WEGalnLow

Ref Offset 12.1 dB
Ref 20.00 dBm

Occupled Bandwidth

36.022 MHz
86,709 kHz
A5.16 MHz

Transmit Freq Ermor

x dB Bandwidih

Center Freq: 5 TES000000 GHE
Trig: Fres Run
#Atten: 30 dB

Avg|Hald: SED

f jr'.ﬂmmfrﬁm-n,y-mw
L

TVEW 1 MHz Sweep
Total Power 10.6 dBm
OBW Power
x dB

29.00 %
-6.00 dB8

29:52: 24 AM Mo« OT IA1#
Raden Std: Hons

Radic Device: BTS

“Epan 50 MHzZ,

1.733 ms

Enpanghit Spuctmirye oy - oo B
BL

Center Fregq 5.785000000 GHz

WEGalndlow

Ref Offset 12.1 dB
_Ref 20.00 dBm

lcenter 5.795 GHz
WRes BV 300 KHz

Occupled Bandwidth

36.093 MH=z

-53.176 kHz
A5.47 MHz

Transmit Freq Ermor

x dB Bandwidih

Center Freg: 5 THES000000 GHE
Trig: Fres Run
#Atten: 10 dB

Avg|Hald: SED

p
TVEW 1 MHz Sweep

Total Power

OBW Power
x dB

29.00 %
-6.00 dB8

55880 AN Mpa 0T IN1E
Raden Std: Hons

Radic Device: BTS

Center Freg
5 TRS000D0N) GHE

1.733 ms

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT GRP o L ARL S E WHRREL RS T FRAREEETIR c ARLAGATET0FET > AT MY o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-
tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-
pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention is drawn to the limitation of liability, indemnification and

No.134,WuKungRoad,NewTaipeilndustrialPark, WukuDistrict, NewTaipeiCity, Taiwan24803/#7#- # I "% % A7 A2 ¥ Bl % I 1 §& 134 5L

CARBRPHLFG ARF

1 (886-2) 2299-3279

f (886-2) 2298-0488

www.tw.sgs.com
Member of SGS Group



Report No.:E2/2016/A0074
Page: 125 of 331

802.11ac VHT80, 5725~5850 MHz (Main)
6dB Band Width Test Data CH-Low (5775 MHz)
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802.11ac VHT80, 5725~5850 MHz (Aux)
6dB Band Width Test Data CH-Low (5775 MHZ)
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9. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT
9.1 Standard Applicable

FCC

OPERZTION EUT CATEGORY LIMIT
Band

U-NII-1
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Note: 5.15-5.25G

Antennail Gain: -0.12 dBi
Antenna2 Gain: -0.97 dBi
Number Antenna: 2 pcs

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 2.89 dBi

Note: 5.25-5.35G

Antennal Gain: 0.68 dBi
Antenna2 Gain: -0.63 dBi
Number Antenna: 2 pcs

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 3.69 dBi

Note: 5.47-5.725G

Antennail Gain: 0.53 dBi
Antenna2 Gain: -0.99 dBi
Number Antenna: 2 pcs

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 3.54 dBi

Measurement Procedure
Place the EUT on the table and set it in transmitting mode.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules.
Remove the antenna from the EUT and then connect a low loss RF cable from the antennport
to the power meter

Power Meter is used as the auxiliary test equipment to conduct the output power measure-
ment.

Record the max. reading and add 10 log(1/duty cycle).

Repeat above procedures until all frequency (low, middle, and high channel) measured were
complete.

Note: For the overlapped channels between U-NII-2C and U-NII-3, and according to FCC
KDB 644545 D03 the power is computed based on the portion of the emission bandwidth
contained within that band. This rule is only applicable for those channels marked as over-
lapped.
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9.3 Measurement Equipment Used
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Conducted Emission Test Site
EQUIPMENT MFR MODEL SERIAL LAST CAL DUE.
TYPE NUMBER NUMBER CAL.
Spectrum Analyzer KEYSIGHT N9010A MY54510568 | 04/14/2016 | 04/13/2017
Power Meter Anritsu ML2496A 1326001 06/23/2016 | 06/22/2017
Power Sensor Anritsu MA2411B 1315048 06/23/2016 | 06/22/2017
Power Sensor Anritsu MA2411B 1315049 06/23/2016 | 06/22/2017
_ 00100A1F1A1
Coaxial Cable 30cm WOKEN 950 RFO1 12/12/2015 | 12/11/2016
DC Block PASTERNACK PE8210 RF29 12/12/2015 | 12/11/2016
. RFLT2W1G1
Splitter RF-LAMBAD 8G RF35 12/12/2015 | 12/11/2016
Attenuator WOKEN 218FS-10 RF23 12/12/2015 | 12/11/2016
DC Power Supply Agilent E3640A MY53140006 | 05/04/2016 | 05/03/2017
9.4 Test Set-up
EUT attenuator Power Sensor Fower Meter
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9.5 Measurement Result

Conducted output power (FCC)
802.11a Main

Frequency | Data TOTAL TOTAL REQUIRED
CH (MH2) Rate POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)
36 5180 MCSO0 13.44 22.080 23.98 PASS
44 5220 MCSO0 13.39 21.827 23.98 PASS
48 5240 MCSO0 13.47 22.233 23.98 PASS
52 5260 MCSO | 13.36 21.677 | 23.98 or 11+10log(B) =  23.89 PASS
60 5300 MCSO0 13.32 21.478 23.98 or 11+10log(B) = 24.03 PASS
64 5320 MCSO0 13.33 21.528 23.98 or 11+10log(B) = 23.93 PASS
100 5500 MCSO0 13.32 21.478 23.98 or 11+10log(B) = 24.02 PASS
116 5580 MCSO0 13.33 21.528 23.98 or 11+10log(B) = 23.90 PASS
140 5700 MCSO0 13.43 22.029 23.98 or 11+10log(B) = 24.02 PASS
149 5745 MCSO0 13.48 22.284 30 PASS
157 5785 MCSO0 13.36 21.677 30 PASS
165 5825 MCSO0 13.42 21.979 30 PASS
802.11n_HT20_MIMO
Frequency | Data PoAv\\;Egl?SBEm) TOTAL | TOTAL REQUIRED
CH (MH2) Rate POWER | POWER LiMIT RESULT
CHO| CH1 | (dBm) (mW) (dBm)
36 5180 MCS8 | 13.44|13.28 | 16.37 43.361 23.98 PASS
44 5220 MCS8 |13.42]13.33| 16.39 43.506 23.98 PASS
48 5240 MCS8 | 13.47]13.33 | 16.41 43.761 23.98 PASS
52 5260 MCS8 | 13.46 | 1327 | 16.38 43.414 | 2398 or11+10logB)=  24.15 PASS
60 5300 MCS8 | 13.53|13.32| 16.44 44.021 | 2398 or11+10logB)= 24.16 PASS
64 5320 MCS8 | 13.51|13.14 | 16.34 43.045 | 2398 or11+10logB)= 24.27 PASS
100 5500 MCS8 | 13.54 | 13.32 | 16.44 44.073 | 2398  or11+10logB)= 24.16 PASS
116 5580 MCS8 | 13.64 | 1327 | 16.47 44.353 | 23.98 or11+10logB)=  23.98 PASS
140 5700 MCS8 | 13.66 | 13.21 | 16.45 44168 | 23.98  or11+10logB)= 24.16 PASS
144(BAND3) 5720 MCS8 | 12.16|11.85| 15.02 31.755 | 2398  or11+10logB)=  24.06 PASS
144(BAND4) 5720 MCS8 | 1.4 | 1.4 4.41 2.761 30 PASS
149 5745 MCS8 | 13.51|13.33 | 16.43 43.967 30 PASS
157 5785 MCS8 | 13.52|13.31 | 16.43 43.919 30 PASS
165 5825 MCS8 | 13.62|13.24 | 16.44 44.101 30 PASS
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802.11n_HT40_MIMO

CH Frequency | Data [AGE POWER( ngTv'EE ngTv'EE REall\JnIprED RESULT
(MH2) Rate cHoO | cH1 (dBm) (mW) (dBm)
38 5190 MCS8 | 13.61[13.35] 16.49 44589 23.98 PASS
46 5230 MCS8 |13.63[13.31| 16.48 44.496 23.98 PASS
54 5270 MCS8 |13.47 [ 13.43 | 16.46 44262 | 2398 ori1+10lbgB)= 27.06 PASS
62 5310 MCS8 |12.54 [ 12.41] 1549 35.365 | 23.98 or11+10logB)= 27.20 PASS
102 5510 MCS8 |12.91 [12.65| 1579 37.951 | 2398 or11+10lbgB)= 27.26 PASS
110 5550 MCS8 | 13.52 | 134 | 16.47 44368 | 2398 ori11+10lbgB)= 26.99 PASS
134 5670 MCS8 | 13.46 [ 13.34 | 16.41 43759 | 23.98 or11+10logB)= 27.19 PASS
142(BAND3) 5710 MCS8 |12.73| 125 | 1563 36.533 | 2398 or11+10lbgB)= 27.10 PASS
142(BAND4) 5710 MCS8 | 0.81 [ 0.81 3.82 2.410 30 PASS
151 5755 MCS8 | 135 [13.38] 16.45 44 164 30 PASS
159 5795 MCS8 | 13.6 [13.34| 16.48 44.486 30 PASS
802.11ac_ VHT20 MIMO
Frequency | Data |p 6‘\"‘652?2:"1) TOTAL | TOTAL REQUIRED
CH (MH2) Rate POWER | POWER LIMIT RESULT
CHO| CH1 | (dBm) (mW) (dBm)
36 5180 MCS8 | 13.61[13.03] 16.34 43.052 23.98 PASS
44 5220 MCS8 | 13.58 [ 13.11] 16.36 43.268 23.98 PASS
48 5240 MCS8 [13.62[13.09] 16.37 43.385 23.98 PASS
52 5260 MCS8 [13.62[13.04] 16.35 43152 [ 2398 or11+10logB)= 24.15 PASS
60 5300 MCS8 | 13.69 [ 13.08] 16.41 43.712 [ 2398 or11+10lbgB)= 24.16 PASS
64 5320 MCS8 | 13.67 | 12.91 | 16.32 42824 | 2398 ori1+10log(B) =  24.27 PASS
100 5500 MCS8 | 13.48[13.31] 16.41 43713 | 2398 or11+10logB)= 24.16 PASS
116 5580 MCS8 [ 13.81[13.05] 16.46 44227 [ 2398 ori11+10lbgB)= 23.98 PASS
140 5700 MCS8 [13.82[12.95] 16.42 43.823 | 2398 or11+10logB)= 24.16 PASS
149 5745 MCS8 | 13.87[12.88 | 16.41 43.787 30 PASS
157 5785 MCS8 | 13.88[12.86 | 16.41 43.754 30 PASS
165 5825 MCSs [13.98[12.81] 16.44 44.102 30 PASS
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802.11ac_VHT40_MIMO

Frequency | Data |p ;x:g‘?g:m) TOTAL | TOTAL REQUIRED
CH POWER | POWER LIMIT RESULT
(MHz2) Rate
CHo| cH1 | (dBm) (mW) (dBm)
38 5190 MCS8 |13.42[13.01 | 1623 | 41.977 23.98 PASS
46 5230 MCS8 | 13.46 | 12.99 | 16.24 | 42.089 23.98 PASS
54 5270 MCS8 | 13.3113.08 | 16.21 | 41.752 | 23.98 __or11+10logB) = 27.06 PASS
62 5310 MCS8 | 12.37 | 12.08 | 1524 | 33.402 | 23.98 _ or11+10lgB) = 27.20 PASS
102 5510 MCS8 |12.75 1229 | 1554 | 35.780 | 23.98 _ or11+10lgB)= _ 27.26 PASS
110 5550 MCS8 [13.35[13.08 | 16.23 | 41.951 | 23.98  or11+10lgB)= _ 26.99 PASS
134 5670 MCS8 | 13.29 | 12.99 | 1615 | 41.237 | 2398  or11+10logB) = 27.19 PASS
151 5755 MCS8 | 13.33 | 13.02 | _16.19 | 41573 30 PASS
159 5795 MCS8 | 13.41 ] 12.99 | 16.22 | 41.835 30 PASS
802.11ac_VHT80_MIMO
AVERAGE | TOTAL | TOTAL REQUIRED
CH Fre(l‘\"n“Hez')‘cy g::: POWER (dBm) | bower | POWER LIMIT RESULT
CHO| CH{1 | (dBm) (mW) (dBm)
42 5210 MCS8 | 13.58 [ 13.35 | 16.48 | 44.431 23.98 PASS
58 5290 MCS8 | 9.95 | 9.94 | 1296 19.748 | 2398 or11+10lbgB) = _ 30.00 PASS
106 5530 MCS8 | 11.69 | 11.24 | 1448 | 28.062 | 23.98  or11+10lg(B) = _ 29.87 PASS
122 5610 MCS8 | 13.53 | 13.38 | 1647 | 44319 | 2398 or1i1+10lg(B)= _ 29.87 PASS
138(Banda) 5690 MCS8 | 13.08 | 12.79 | 1595 | 39.334 | 23.98 _ or11+10lg(B)= _ 30.02 PASS
138(Band4) 5690 MCS8 | 051 | 051 | 352 2.249 30 PASS
155 5775 MCS8 |13.58 [13.27 | 16.44 | 44.036 30 PASS
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Conducted output power (IC)
802.11a_Main

Frequency TOTAL | TOTAL REQUIRED
CH (MHz) POWER | POWER LIMIT RESULT
(dBm) (mW) (dBm)

52 5260 13.36 21.677 | 23.98 or 11+10log(B) = 23.12 PASS

60 5300 13.32 21.478 | 23.98 or 11+10log(B) = 23.14 PASS

64 5320 13.33 | 21.528 [ 2398 or 11+10log(B) = 23.17 | PASS

100 5500 13.32 | 21.478 | 23.98 or 11+10log(B) = 23.13 | PASS

116 5580 13.33 21.528 | 23.98 or 11+10log(B) = 23.16 PASS

140 5700 13.43 | 22.029 [ 23.98 or 11+10log(B) = 23.12 | PASS

149 5745 13.48 | 22.284 30 PASS

157 5785 13.36 21.677 30 PASS

165 5825 13.42 21.979 30 PASS

802.11n_HT20 MIMO
Frequency Pc%:m?:m) TOTAL | TOTAL REQUIRED
CH POWER | POWER LIMIT RESULT
(MHz)
cHo | ch1| @Bm) (mW) (dBm)
52 5260 |13.46|13.27| 16.38 | 43.414 |23.98 or11+10log(B)= 23.46 | PASS
60 5300 [13.53]13.32| 16.44 | 44.021 [ 23.98 or11+10log(B)= 23.47 | PASS
64 5320 [13.51]13.14| 16.34 | 43.045 [23.98 ori11+10log(B)= 23.50 | PASS
100 5500 [13.54]13.32| 16.44 | 44.073 [23.98 or11+10log(B)= 23.48 | PASS
116 5580 | 13.64 | 13.27 | 16.47 | 44.353 |23.98 or11+10log(B) = 23.45 | PASS
140 5700 | 13.66|13.21[ 16.45 | 44.168 |23.98 or11+10log(B) = 23.47 | PASS
144(BAND3) 5720 |12.16]11.85| 15.02 | 31.755 | 23.98 or11+10log(B)= 22.72 | PASS
144(BAND4) 5720 14 [ 14 4.41 2.761 30 PASS
149 5745 [13.51[13.33| 16.43 | 43.967 30 PASS
157 5785 [13.52]13.31| 16.43 | 43.919 30 PASS
165 5825 |13.62[13.24| 16.44 | 44.101 30 PASS
802.11ac_VHT20_ MIMO
Frequency POAV‘\;E:??:) TOTAL | TOTAL REQUIRED
CH (MH2) M) pOWER | POWER LIMIT RESULT
CHO [ CH1 | (dBm) (mW) (dBm)

52 5260 |13.62[13.04| 16.35 | 43.152 [23.98 or 11+10log(B) 23.46 | PASS
60 5300 [13.69]13.08| 16.41 43.712 [ 23.98  or 11+10log(B) 23.47 | PASS
64 5320 |13.67]1291| 16.32 | 42824 [23.98 or11+10log(B)= 23.50 | PASS
100 5500 | 13.48|13.31| 16.41 43713 | 23.98 or11+10log(B) = 23.48 | PASS
116 5580 [13.81]13.05] 16.46 | 44.227 [ 23.98 or 11+10log(B) 23.45 | PASS
140 5700 [13.82]1295] 16.42 | 43.823 [23.98 or11+10log(B) = 23.47 | PASS
149 5745 [13.87]12.88 | 16.41 43.787 30 PASS
157 5785 |13.88]12.86| 16.41 43.754 30 PASS
165 5825 |[13.98[12.81| 16.44 | 44.102 30 PASS
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802.11n_HT40_MIMO

Frequency PoAv\\IIEEA(f:) TOTAL | TOTAL REQUIRED
CH (MH2) m)! pOWER | POWER LIMIT RESULT
CHO | CH1 | (dBm) (mW) (dBm)
54 5270 13.47 [ 1343 16.46 | 44262 | 23.98 or11+10log(B)= 26.58 | PASS
62 5310 12.54 | 12.41| 1549 | 35.365 [23.98 or11+10log(B)= 26.57 [ PASS
102 5510 1291 | 1265] 15.79 | 37951 |[23.98 or11+10log(B)= 26.56 | PASS
110 5550 13.52| 13.4 | 16.47 | 44.368 | 23.98 or11+10log(B)= 26.59 | PASS
134 5670 13.46 [ 13.34 | 16.41 43.759 | 23.98 or11+10log(B)= 26.58 | PASS
142(BAND3) 5710 081 [ 0.81 | 3.82 2410 |[23.98 or11+10log(B) = 26.57 | PASS
142(BANDA4) 5710 135 [ 13.38| 16.45 | 44.164 30 PASS
151 5755 13.5 | 13.38 | 16.45 | 44.164 30 PASS
159 5795 13.6 | 13.34 | 16.48 | 44.486 30 PASS
802.11ac_VHT40_MIMO
Frequency POAWVEE»?:) TOTAL [ TOTAL REQUIRED
CH (MHz) m){ pPOWER | POWER LIMIT RESULT
CHO | CH1 | (dBm) (mW) (dBm)
54 5270 13.31 [ 13.08 | 16.21 41.752 | 23.98  or 11+10log(B) 26.58 | PASS
62 5310 12.37 | 12.08| 15.24 | 33.402 | 23.98 or11+10log(B) 26.57 | PASS
102 5510 12.75 | 12.29| 1554 | 35780 | 23.98 or11+10log(B)= 26.56 | PASS
110 5550 13.35|13.08| 16.23 | 41.951 | 23.98 or11+10log(B) 26.59 | PASS
134 5670 13.29 [ 1299 | 16.15 | 41.237 | 23.98  or 11+10log(B) 26.58 | PASS
151 5755 [13.33[13.02[ 16.19 | 41573 30 PASS
159 5795 [13.41[12.99] 16.22 | 41.835 30 PASS
802.11ac_VHT80_MIMO
Frequency PkoVEmo?:) TOTAL | TOTAL REQUIRED
CH (MHz) m){ pPOWER | POWER LIMIT RESULT
CHO | CH1 | (dBm) (mW) (dBm)
58 5290 995 [ 9.94 | 12.96 19.748 | 23.98 or11+10log(B) = 29.75 | PASS
106 5530 11.69 | 11.24| 14.48 | 28.062 | 23.98 or11+10log(B)= 29.77 | PASS
122 5610 1353 | 13.38 | 16.47 | 44.319 | 23.98 or11+10log(B)= 29.76 | PASS
138(Band3) 5690 13.08 | 12.79| 15.95 | 39.334 | 23.98 or11+10log(B)= 29.76 | PASS
138(Band4) 5690 051 | 051 | 3.52 2.249 30 PASS
155 5775 13.58 [ 13.27 | 16.44 | 44.036 30 PASS
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EIRP
802.11a_Main
TOTAL | Antenna REQUIRED
Frequency . EIRP EIRP
CH (MHz) POWER Gal_n (dBm) (mW) LIMIT RESULT
(dBm) (dBi) (dBm)
36 5180 13.44 -0.120 1332 | 21.478 | 23.01 or10+10log(B)= 22.16 | PASS
44 5220 13.39 -0.120 13.27 | 21.232 [23.01 or10+10log(B)= 22.15 | PASS
48 5240 13.47 0.120 13.35 21.627 [23.01 or10+10log(B)= 22.19 | PASS
52 5260 13.36 0.680 14.04 | 25.351 30 ori17+10log(B)= 29.12 | PASS
60 5300 13.32 0.680 14.00 | 25.119 | 30  or17+10log(B)= 29.14 | PASS
64 5320 13.33 0.680 14.01 25.177 | 30  or17+10log(B)= 29.17 [ PASS
100 5500 13.32 0.530 1385 | 24.266 | 30  or17+10log(B)= 29.13 | PASS
116 5580 13.33 0.530 13.86 | 24.322 | 30  or17+10log(B)=_29.16 | PASS
140 5700 13.43 0.530 13.96 | 24.889 [ 30  or17+10log(B)=__29.12 | PASS
802.11n_HT20_MIMO
TOTAL | Antenna REQUIRED
CH Frequency | oower| Gain | v | ERP LIMIT RESULT
(MHz) : (dBm) [ (mW)
(dBm) (dBi) (dBm)
36 5180 16.37 2.890 19.26 84.354 | 23.01  or 10+10log(B)=_ 22.48 PASS
44 5220 16.39 2.890 19.28 | 84.636 | 23.01  or 10+10log(B)=_22.49 | PASS
48 5240 16.41 2.890 19.30 | 85.131 [ 23.01 or 10+10log(B)= 22.47 | PASS
52 5260 16.38 3.690 20.07 | 101539 | 30 or 177+10log(B)=  29.46 [ PASS
60 5300 16.44 3.690 20.13 | 102.957 | 30 or 177+10log(B)=  29.47 [ PASS
64 5320 16.34 3.690 20.03 | 100676 | 30 or 17+10log(B)= 29.50 | PASS
100 5500 16.44 3.540 19.98 | 99.579 30 or 17+10log(B)= 2948 | PASS
116 5580 16.47 3.540 20.01 | 100.213 [ 30 or 17+10log(B)= 2945 | PASS
140 5700 16.45 3.540 19.99 | 99.796 30 or 17+10log(B)=  29.47 | PASS
144 (BAND3) 5720 15.02 5.030 20.05 | 101.113 [ 30 or 177+10log(B)=  28.72 [ PASS
144 (BANDA4) 5720 4.41 0.000 4.41 2.761 30 PASS
802.11ac_VHT20_MIMO
TOTAL | Antenna REQUIRED
CH Frequency | oovwer| Gain | P | EIRP LIMIT RESULT
(MHz) . (dBm) [ (mW)
(dBm) (dBi) (dBm)
36 5180 16.34 2.890 19.23 83.752 | 23.01 or 10+10log(B)= 22.48 | PASS
44 5220 16.36 2.890 19.25 | 84.172 [ 23.01  or 10+10log(B)=_22.49 | PASS
48 5240 16.37 2.890 19.26 84.399 | 23.01 or 10+10log(B)= 22.47 PASS
52 5260 16.35 3.690 20.04 | 100.925 | 30 or 177+10log(B)= 29.46 [ PASS
60 5300 16.41 3.690 20.10 | 102.235 | 30 or 17+10log(B)=  29.47 [ PASS
64 5320 16.32 3.690 20.01 | 100.159 | 30 or 177+10log(B)=  29.50 [ PASS
100 5500 16.41 3.540 19.95 98.767 30 or 17+10log(B)=  29.48 PASS
116 5580 16.46 3.540 20.00 | 99.929 30 or 17+10log(B)= 2945 | PASS
140 5700 16.42 3.540 19.96 | 99.016 30 or 17+10log(B)=__ 29.47 | PASS
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TOTAL | Antenna REQUIRED
CH Frequency | o wer| Gain | ov | EIRP LIMIT RESULT
(MH2) Nl @em) | (mw)
(dBm) | (dBi) (dBm)
% 5190 16.49 | 2.890 | 19.38 | 86741 | 23.01 _or 10+10log(B)=__ 2558 | PASS
46 5230 16.48 | 2.890 | 19.37 | 86,561 | 23.01 _or 10+10log(B)=__25.57 | PASS
54 5270 16.46 | 3.690 | 20.15 | 103522 | 30  or 17+10log(B)= 2558 | PASS
62 5310 1549 | 3690 | 1918 | 82714 | 30 _ or 17+10log(B)= 2557 | PASS
102 5510 1579 | 3540 | 1933 | 85748 | 30 _ or 17+10log(B)= 2556 | PASS
110 5550 16.47 | 3540 | 20.01 | 100247 | 30 _ or 17+10log(B)= 2559 | PASS
134 5670 16.41 3.540 19.95 98.872 30 or 17+10log(B)= 25.58 | PASS
142(Band3) | 5710 15.63 | 3.540 | 19.17 | 82543 | 30 _ or 17+10log(B)=__25.57 | PASS
142(Band4) | 5710 3.82 | 5030 | 8.85 | 7.674 30 PASS
802.11ac_VHT40_MIMO
TOTAL | Antenna REQUIRED
CH Frequency | oower| Gain | v | ERP LIMIT RESULT
(MHz) N | (@Bm) | mw)
(dBm) | (dBi) (dBm)
38 5190 16.23 2.890 19.12 81.661 [23.01 or 10+10log(B)= 25.58 | PASS
46 5230 16.24 | 2890 | 19.13 | 81.878 | 23.01 _or 10+10log(B)= 2557 | PASS
54 5270 16.21 | 3690 | 19.90 | 97.652 | 30 _ or 177+10log(B)= 2558 | PASS
62 5310 1524 | 3600 | 1893 | 78122 | 30 _ or 17+10log(B)= 2557 | PASS
102 5510 1554 | 3540 | 19.08 | 80842 | 30 _ or 17+10log(B)= 2556 | PASS
110 5550 1623 | 3540 | 19.77 | 94.785 | 30 _ or 17+10log(B)= 2559 | PASS
134 5670 16.15 | 3.540 | 19.69 | 93.173 | 30 _ or 17+10log(B)= 2558 | PASS
802.11ac_VHT80_MIMO
TOTAL | Antenna REQUIRED
CH Frequency | o wer| Gain | E¢ LIMIT RESULT
(MHz2) ) (dBm)
(dBm) | (dBi) (dBm)
42 5210 16.48 2.890 19.37 86.434 | 23.01 or 10+10log(B)= 28.76 PASS
58 5290 12.06 | 3.600 | 16.65 | 46.188 | 30.00 _or 17+10log(B)=__28.75 | PASS
106 5530 14.48 | 3540 | 18.02 | 63403 | 30  or 17+10log(B)= 28.77 | PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for elec-

tronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms e-document.htm.

Attention is drawn to the limitation of liability, indemnification and

jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or ap-

pearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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